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Ambient Air Quality Test Report 

 Ref. No.: AESPL/LAB/A- 22/06/37                                        Issue Date: 15/06/2022 
Name of Client : M/s Chalet Hotel Ltd 

Raheja Tower, Plot No C-30, G Block, Opposite SIDBI 
Near Bank of Baroda, BKC, 400051 

Name of Site : CST no.71/A, village Paspoli, Saki Vihar Road, Powai, Mumbai 
Nature of sample : Ambient Air 
Location of sample : Near Gate No.2 
Sample Identification number : A- 22/06/37 
Sample Quantity & Container  : SO2:1 Bottle x 30 ml; NOx:1 Bottle x 30 ml; PM10-1; PM2.5-1; 

Bladder:1. 
Date of sampling   : 09/06/2022 
Start Time of sampling  : 09:00 hrs 
Sampling period : 8 hrs 
Environmental condition :   Climate clear Ambient temp. 32°C 
Date of sample receipt : 10/06/2022 
Date of sample analysis  : 10/06/2022– 14/06/2022 
Monitored & transported by : AESPL Consultancy Division  
Sampling equipment & : RDS-I-07 Calibrated on 01/01/2022 due on 31/12/2022 
Calibration status : FDS-I-07Calibrated on 02/01/2022 due on 01/01/2023 

Project/ Job number : 4800130393 dtd 24.07.2019 
Reference of sampling : AESPL/LAB/QR/7.3.3/R-03 
Method of sampling & preservation : AESPL/LAB/SOP/7.3.1/A-01 
Sr.No. Parameter Result Limits # Unit Method of Analysis 

1.  SO2 13.1 80 * µg/m3 IS 5182 (Part 2) RA2017 

2.  NO2 23.5 80 * µg/m3 IS 5182 (Part 6) RA2017 

3.  PM10 63.7 100 * µg/m3 IS 5182 (Part 23) RA2017 

4.  PM2.5 20.0 60 * µg/m3 IS 5182 (Part 24) 2019 

5.  CO 0.40 04 ** mg/m3 IS 5182 (part 10) RA2019 

[ #] Specified under National Ambient Air Quality Standards by CPCB: 
[ *] 24 hourly monitoring values; [ **] 1 hourly monitoring values. 
Conformity Statement: The monitoring undertaken indicates that Ambient Air Quality Values for 
monitored parameters are within the levels stipulated under National Ambient Air Quality Standards 
(NAAQS)2009. 
Note: 

1. The test report shall not be reproduced except in full, without written approval of 

laboratory. 

2. Results relate only to the items tested. 

3. Any query related to this report will be entertained within 15 days of the report issue date 

only.  

4. The results apply to the sample as received. 

5. Decision Rule is applied.  

 

 
Reshma S. Patil. 

(Authorized Signatory – Pollution & Environment) 

 

-End of Test Report- 

mailto:contact@aespl.co.in
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Ambient Air Quality Test Report 
 Ref. No.: AESPL/LAB/A- 22/06/38                                        Issue Date: 15/06/2022 
Name of Client : M/s Chalet Hotel Ltd 

Raheja Tower, Plot No C-30, G Block, Opposite SIDBI 
Near Bank of Baroda, BKC, 400051 

Name of Site : CST no.71/A, village Paspoli, Saki Vihar Road, Powai, Mumbai 
Nature of sample : Ambient Air 
Location of sample : Gate No.3 
Sample Identification number : A- 22/06/38 
Sample Quantity & Container  : SO2:1 Bottle x 30 ml; NOx:1 Bottle x 30 ml; PM10-1; PM2.5-1; 

Bladder:1.  
Date of sampling   : 09/06/2022 
Start Time of sampling  : 09:20 hrs 
Sampling period : 8 hrs 
Environmental condition :   Climate clear Ambient temp. 32°C 
Date of sample receipt : 10/06/2022 
Date of sample analysis  : 10/06/2022– 14/06/2022 
Monitored & transported by : AESPL Consultancy Division  
Sampling equipment & : RDS-I-08 Calibrated on 01/01/2022due on 31/12/2022 
Calibration status : FDS-I-08 Calibrated on 02/01/2022due on 01/01/2023 

Project/ Job number : 4800130393 dtd 24.07.2019 
Reference of sampling : AESPL/LAB/QR/7.3.3/R-03 
Method of sampling & preservation : AESPL/LAB/SOP/7.3.1/A-01 
Sr.No. Parameter Result Limits # Unit Method of Analysis 

1.  SO2 13.9 80 * µg/m3 IS 5182 (Part 2) RA2017 

2.  NO2 24.7 80 * µg/m3 IS 5182 (Part 6) RA2017 

3.  PM10 64.6 100 * µg/m3 IS 5182 (Part 23) RA2017 

4.  PM2.5 22.5 60 * µg/m3 IS 5182 (Part 24) 2019 

5.  CO 0.42 04 ** mg/m3 IS 5182 (part 10) RA2019 

[ #] Specified under National Ambient Air Quality Standards by CPCB: 
[ *] 24 hourly monitoring values; [ **] 1 hourly monitoring values. 
Conformity Statement: The monitoring undertaken indicates that Ambient Air Quality Values for 
monitored parameters are within the levels stipulated under National Ambient Air Quality Standards 
(NAAQS)2009. 
Note: 

1. The test report shall not be reproduced except in full, without written approval of 

laboratory. 

2. Results relate only to the items tested. 

3. Any query related to this report will be entertained within 15 days of the report issue date 

only.  

4. The results apply to the sample as received. 

5. Decision Rule is applied.  

 

 
Reshma S. Patil. 

(Authorized Signatory – Pollution & Environment) 

 

-End of Test Report- 

mailto:contact@aespl.co.in


ADITYA ENVIRONMENTAL SERVICES PVT. LTD. 
Testing Laboratory is certified by ISO 9001:2015& IS 45001:2018 
Recognized by MoEFCC as “Environmental Laboratory” valid up to 24.04.2024 
Laboratory:  P-1, MIDC Mohopada, P.O. Rasayani, Dist. Raigad Pin 410222 
Tel: 02192 252008, CIN: U74999MH2001PTC132091                                                                        
                                                                                                                                                                                         TC-7085 

 We Are Listening & Want to Improve - Complaint Register is Available with us Page 1 of 2 
Reg. Office: 107, Hiren Light Industrial Estate, Mogul Lane, Mahim, Mumbai - 400016Tel: 022 42127500 E-mail: contact@aespl.co.in 

Drinking Water Quality Test Report 
 

Ref. No.: AESPL/LAB/W-22/06/71                                                   Issue Date: 12/06/2022 
Name of the client  : M/s Chalet Hotel Ltd 

Raheja Tower, Plot No C-30, G Block, Opposite SIDBI,Near 
Bank of Baroda, BKC, 400051 

Name of site  : CST no.71/A, village Paspoli, Saki Vihar Road,  
Powai, Mumbai 

Nature of sample : Drinking water 
Location of sample : Canteen 
Sample identification number : W-22/06/71 
Sample Quantity & Container  : F-1 Lit; PE   
Environmental Condition : Area: Clean, Water Temp: 26°C, Ambient Temp: 32°C 

Date of sample drawn : 09/06/2022 
Date of sample receipt : 10/06/2022 
Date of sample analysis  : 10/06/2022 – 11/06/2022 
Sample drawn by : ASPL Consultancy Division 
Sample drawn by : AESPL Consultancy Division 
Project/ Job number : PO : 4800130393 dated 24.07.2019 

Reference of sampling : AESPL/LAB/QR/7.3.3/R-02 

Method of sampling & preservation  : AESPL/LAB/SOP/7.3.1/W-01 
Sr. 
No. 

Parameter Result Limits (IS 10500:2012) Method of Analysis 
Desirable Permissible 

1.  Colour, Hazen 5.0 5 Max 15 Max IS-3025(P-4) RA2017 
2.  Turbidity, NTU <2.0 1 Max 5 Max IS-3025(P-10) RA2017 
3.  pH @25°C 7.34 6.5 – 8.5 No relaxation IS-3025(P-11) RA2017 
4.  R. Cl2, mg/l 0.56 0.2 Min 1.0 Min IS-3025(P-11) RA2019 
5.  Hardness, mg/l 62 200 Max 600 Max IS-3025(P-21) RA2019 
6.  Iron, mg/l 0.032 1.0 Max No relaxation IS-3025(P-53) RA2019 
7.  Chlorides, mg/l 20 250 Max 1000 Max IS-3025(P-32) RA2019 
8.  Fluoride, mg/l 0.32 1.0 Max 1.5 Max IS-3025(P-60) RA2019 
9.  Odour Agreeable Agreeable Agreeable IS-3025(P-5) RA2017 

Conformity Statement:  Water sample is pass as per IS 10500:2012 w.r.t. above mentioned tests 
Note: 

1. The test report shall not be reproduced except in full, without written approval of 

laboratory. 

2. Results relate only to the items tested. 

3. Any query related to this report will be entertained within 15 days of the report issue 

date only and the sample will also be retained for the same period.  

4. Results apply to the sample as received. 

5. Decision Rule is applied.  

 
 

 

Reshma S. Patil 

(Authorized Signatory – Pollution & Environment) 
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Drinking Water Quality Test Report 
 

Ref. No.: AESPL/LAB/W-22/06/71                                                    Issue Date: 12/06/2022 
Name of the client  : M/s Chalet Hotel Ltd 

Raheja Tower, Plot No C-30, G Block, Opposite SIDBI,Near 
Bank of Baroda, BKC, 400051 

Name of site  : CST no.71/A, village Paspoli, Saki Vihar Road,  
Powai, Mumbai 

Nature of sample : Drinking water 
Location of sample : Canteen 
Sample identification number : W-22/06/71 
Sample Quantity & Container  : F-1 Lit; PE   
Environmental Condition : Area: Clean, Water Temp: 26°C, Ambient Temp: 32°C 

Date of sample drawn : 09/06/2022 
Date of sample receipt : 10/06/2022 
Date of sample analysis  : 10/06/2022 – 11/06/2022 
Sample drawn by : ASPL Consultancy Division 
Sample drawn by : AESPL Consultancy Division 
Project/ Job number : PO : 4800130393 dated 24.07.2019 

Reference of sampling : AESPL/LAB/QR/7.3.3/R-02 

Method of sampling & preservation  : AESPL/LAB/SOP/7.3.1/W-01 
Sr. 
No. 

Parameter Result Limits (IS 10500:2012) Method of Analysis 
Desirable Permissible 

10.  Taste Agreeable Agreeable Agreeable IS-3025(P-8) RA2017 

Conformity Statement:  Water sample is pass as per IS 10500:2012 w.r.t. above mentioned 
tests 
Note: 

1. The test report shall not be reproduced except in full, without written approval of 

laboratory. 

2. Results relate only to the items tested. 

3. Any query related to this report will be entertained within 15 days of the report issue 

date only and the sample will also be retained for the same period.  

4. Results apply to the sample as received. 

5. Decision Rule is applied.  

 
 
 
 
 
 
 

 
Reshma S. Patil 

(Authorized Signatory – Pollution & Environment) 

 

-End of Test Report- 
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Drinking Water Quality Test Report 
   
Ref. No.: AESPL/LAB/Mw-22/06/111                                                      Issue Date: 13/06/2022 
Name of Client : M/s Chalet Hotel Ltd 

Raheja Tower, Plot No C-30, G Block, Opposite 
SIDBI,Near Bank of Baroda, BKC, 400051 

Name of site : CST no.71/A, village Paspoli, Saki Vihar Road,  
Powai, Mumbai 

Nature of sample : Drinking water 
Location of sample : Canteen 
Sample identification number : Mw-22/06/111                                                       
Sample Quantity & Container  : 250 ml; G  
Environmental condition : Water clear; Ambient temp. 32°C 
Date of sample drawn  : 09/06/2022 
Date of sample receipt : 10/06/2022 
Date of sample analysis  : 10/06/2022 – 11/06/2022 
Sample drawn by : ASPL Consultancy Division 
Sample transported by : AESPL Consultancy Division 
Project/ Job number : PO: 4800130393 dated 24.07.2019 
Reference of sampling : AESPL/LAB/QR/7.3.3/R-02 
Method of sampling & preservation : AESPL/LAB/SOP/7.3.1/M-01 
Sr. 
No. 

 
Parameter 

 
Result 

Limit 
As per  

IS 10500 -2012 

Method  
of  

analysis 

1 Coliforms Absent/100ml Absent/100ml IS:15185-2016 

2 E-coli Absent/100ml Absent/100ml IS:15185-2016 

 
Conformity Statement:  Water sample is pass as per IS 10500:2012 w.r.t. above mentioned 
tests. 
Note: 

1. The test report shall not be reproduced except in full, without written approval of 

laboratory. 

2. Results relate only to the items tested. 

3. The results apply to the sample as received 

 

Pranali N Patil 

(Authorized Signatory – Microbiology) 

 

-End of Test Report- 
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Ambient Noise Quality Test Report 
 

Ref: AESPL/LAB/N-22/06/37             Report Date: 14/06/2022 
Name of the client  : M/s Chalet Hotel Ltd 

Raheja Tower, Plot No C-30, G Block, Opposite SIDBI 
Near Bank of Baroda, BKC, 400051 

Name of site : CST no.71/A, village Paspoli, Saki Vihar Road, Powai, Mumbai 

Monitoring date : 09/06/2022 
Environmental condition : Climate clear, Ambient temp. 32°C 
Monitored & transported by : AESPL Consultancy Division 
Project/ Job number : 4800130393 dtd 24.07.2019 
Reference of sampling : AESPL/LAB/QR/7.3.3/R-03 

Method of sampling : IS 9989: RA 2014 
Instrument used : Noise meter - Centre C-390 SL-I-10 

Calibration status : Calibration Details: 24/12/2021 to 23/12/2022 

Sr. 
No. 

Location Noise Level dB(A) Leq 

Day time Night-Time 

1.  Main Gate 63.2 54.6 

2.  Phase II Near Gate No III 61.1 50.2 

3.  Gate no. II near STP 60.4 49.8 

4.  Chinmyanand Ashram Corner 61.3 48.6 

5.  Phase III Corner near Bldg. No I 60.8 50.4 

6.  Convention Centre Corner 62.6 40.8 

7.  Phase II Swimming pool corner 59.8 46.3 

Limit as per EP Act for Commercial area 65 55 

Conformity Statement: Noise Levels of all the locations were found within the stipulated 
limits. 
Note: 

1. The test report shall not be reproduced except in full, without written approval of laboratory 

2. Results relate only to the item tested 

3. The results apply to the sample as received. 

4. Decision Rule is applied.  

 
 
 
 
 
 

 

Reshma S. Patil. 

(Authorized Signatory – Pollution & Environment) 

 

 

-End of Test Report- 
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Quality Test Report 
 

 Ref. No.: AESPL/LAB/C/A- 22/09/61                                                   Issue Date: 22/09/2022 
Name of Client : M/s Chalet Hotel Ltd 

Raheja Tower, Plot No C-30, G Block, Opposite SIDBI Near 
Bank of Baroda, BKC, 400051 

Name of site : CST no.71/A, village Paspoli, Saki Vihar Road, Phase III, Lake 
Plot,Powai, Mumbai 

Nature of sample : Ambient Air 
Location of sample : Near Phase III 
Sample Identification number : A- 22/09/61 
Sample Quantity  : SO2:1Bottle x 30 ml; NOx:1Bottle x 30 ml; PM10-1; Bladder:1 
Date, Start Time & period of sampling   : 15/09/2022 09:00 hrs 8 hrs  
Environmental Condition : Climate: Clear; Ambient Temp.:30°C 
Sample Monitored & Transported by : AESPL Consultancy Division 
Date of sample receipt : 17/09/2022 
Date of sample analysis  : 17/09/2022 to 21/09/2022 
Sampling equipment & Calibration 
status 

:  RDS-I-12- calibration on 30/05/2022 due on 29/05/2023 
 FDS-I-12- calibration on 30/05/2022 due on 29/05/2023 

Project/ Job number : 4800130393 dtd 24.07.2019 
Reference of sampling : AESPL/LAB/QR/7.3.3/R-02 
Method of sampling & preservation : AESPL/LAB/SOP/7.3.1/A-01 
Sr.No. Parameter Result Limits # Unit Method of Analysis 

1.  SO2 12.3 80 * µg/m3 IS 5182 (Part 2) RA2017 

2.  NO2 23.0 80 * µg/m3 IS 5182 (Part 6) RA2017 

3.  PM10 59.8 100 * µg/m3 IS 5182 (Part 23) RA2017 

4.  PM2.5 20.0 60 * µg/m3 IS 5182 (Part 24) 2019 

5.  CO 0.34 04 ** mg/m3 IS 5182 (part 10) RA2019 

[ #] Specified under National Ambient Air Quality Standards by CPCB: 
[ *] 24 hourly monitoring values; [ **] 1 hourly monitoring values. 
Conformity Statement: The monitoring undertaken indicates that Ambient Air Quality Values for 
monitored parameters are within the levels stipulated under National Ambient Air Quality Standards 
(NAAQS)2009. 
Note: 

1.    The test report shall not be reproduced except in full, without written approval of laboratory. 

2. Results relate only to the items tested. 

3. Any query related to this report will be entertained within 15 days of the report issue date 

only.  

4. The results apply to the sample as received. 

5. Decision Rule is applied.  

 
 
 
 
 
 

Himani P. Joshi 

(Authorized Signatory – Pollution & Environment) 

 

-End of Test Report- 
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Quality Test Report 
 

 Ref. No.: AESPL/LAB/C/A- 22/09/62                                      Issue Date: 22/09/2022 
Name of Client : M/s Chalet Hotel Ltd 

Raheja Tower, Plot No C-30, G Block, Opposite SIDBI Near 
Bank of Baroda, BKC, 400051 

Name of site : CST no.71/A, village Paspoli, Saki Vihar Road, Phase III, 
Lake Plot,Powai, Mumbai 

Nature of sample : Ambient Air 
Location of sample : Gate No. 2 
Sample Identification number : A- 22/09/62 
Sample Quantity  : SO2:1Bottle x 30 ml; NOx:1Bottle x 30 ml; PM10-1; 

Bladder:1 
Date, Start Time & period of sampling   : 15/09/2022 09:30 hrs 8 hrs  
Environmental Condition : Climate: Clear; Ambient Temp.:30°C 
Sample Monitored & Transported by : AESPL Consultancy Division 
Date of sample receipt : 17/09/2022 
Date of sample analysis  : 17/09/2022 to 21/09/2022 
Sampling equipment & Calibration 
status 

:  RDS-I-13- calibration on 30/05/2022 due on 29/05/2023 
 FDS-I-13- calibration on 30/05/2022 due on 29/05/2023 

Project/ Job number : 4800130393 dtd 24.07.2019 
Reference of sampling : AESPL/LAB/QR/7.3.3/R-02 
Method of sampling & preservation : AESPL/LAB/SOP/7.3.1/A-01 
Sr.No. Parameter Result Limits # Unit Method of Analysis 

1.  SO2 11.6 80 * µg/m3 IS 5182 (Part 2) RA2017 

2.  NO2 23.0 80 * µg/m3 IS 5182 (Part 6) RA2017 

3.  PM10 57.9 100 * µg/m3 IS 5182 (Part 23) RA2017 

4.  PM2.5 21.3 60 * µg/m3 IS 5182 (Part 24) 2019 

5.  CO 0.32 04 ** mg/m3 IS 5182 (part 10) RA2019 

[ #] Specified under National Ambient Air Quality Standards by CPCB: 
[ *] 24 hourly monitoring values; [ **] 1 hourly monitoring values. 
Conformity Statement: The monitoring undertaken indicates that Ambient Air Quality Values for 
monitored parameters are within the levels stipulated under National Ambient Air Quality Standards 
(NAAQS)2009. 
Note: 

1.    The test report shall not be reproduced except in full, without written approval of laboratory. 

2. Results relate only to the items tested. 

3. Any query related to this report will be entertained within 15 days of the report issue date 

only.  

4. The results apply to the sample as received. 

5. Decision Rule is applied.  

 
 

 
 
 
 

Himani P. Joshi 

(Authorized Signatory – Pollution & Environment) 

 

-End of Test Report- 
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Quality Test Report 
 

Ref. No.: AESPL/LAB/C/W-22/09/154                                                   Issue Date: 20/09/2022 
Name of the client  : M/s Chalet Hotel Ltd 

Raheja Tower, Plot No C-30, G Block, Opposite SIDBI,Near 
Bank of Baroda, BKC, 400051 

Name of site  : CST no.71/A, village Paspoli, Saki Vihar Road,  
Powai, Mumbai 

Nature of sample : Drinking water 
Location of sample : Canteen 
Sample identification number : W-22/09/154 
Sample Quantity & Container  : F-1 Lit; PE   
Date and Time of Sample Drawn  : Date: 15/09/2022 Time: 02:00 pm  
Environmental Condition : Area: Clean, Water Temp: 25°C, Ambient Temp: 30°C 

Sample drawn by : ASPL Consultancy Division 
Sample drawn by : AESPL Consultancy Division 
Date of sample receipt : 17/09/2022 
Date of sample analysis  : 17/09/2022 – 19/09/2022 
Project/ Job number : PO : 4800130393 dated 24.07.2019 

Reference of sampling : AESPL/LAB/QR/7.3.3/R-02 

Method of sampling & preservation  : AESPL/LAB/SOP/7.3.1/W-01 
Sr. 
No. 

Parameter Result Limits (IS 10500:2012) Method of Analysis 
Desirable Permissible 

1.  Colour, Hazen 5.0 5 Max 15 Max IS-3025(P-4) RA2017 
2.  Turbidity, NTU <2.0 1 Max 5 Max IS-3025(P-10) RA2017 
3.  pH @25°C 7.37 6.5 – 8.5 No relaxation IS-3025(P-11) RA2017 
4.  R. Cl2, mg/l 0.56 0.2 Min 1.0 Min IS-3025(P-11) RA2019 
5.  Hardness, mg/l 64 200 Max 600 Max IS-3025(P-21) RA2019 
6.  Iron, mg/l 0.032 1.0 Max No relaxation IS-3025(P-53) RA2019 
7.  Chlorides, mg/l 21 250 Max 1000 Max IS-3025(P-32) RA2019 
8.  Fluoride, mg/l 0.32 1.0 Max 1.5 Max IS-3025(P-60) RA2019 
9.  Odour Agreeable Agreeable Agreeable IS-3025(P-5) RA2017 

Conformity Statement:  Water sample is pass as per IS 10500:2012 w.r.t. above mentioned tests 
Note: 

1. The test report shall not be reproduced except in full, without written approval of 

laboratory. 

2. Results relate only to the items tested. 

3. Any query related to this report will be entertained within 15 days of the report issue 

date only and the sample will also be retained for the same period.  

4. Results apply to the sample as received. 

5. Decision Rule is applied.  

 
 
 
 

 

Himani P. Joshi 

(Authorized Signatory – Pollution & Environment) 
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ADITYA ENVIRONMENTAL SERVICES PVT. LTD. 
Testing Laboratory is certified by ISO 9001:2015& IS 45001:2018 
Recognized by MoEFCC as “Environmental Laboratory” valid up to 24.04.2024 
Laboratory:  P-1, MIDC Mohopada, P.O. Rasayani, Dist. Raigad Pin 410222 
Tel: 9112844844, CIN: U74999MH2001PTC132091 
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Quality Test Report 
 

Ref. No.: AESPL/LAB/C/W-22/09/154                                                   Issue Date: 20/09/2022 
Name of the client  : M/s Chalet Hotel Ltd 

Raheja Tower, Plot No C-30, G Block, Opposite SIDBI,Near 
Bank of Baroda, BKC, 400051 

Name of site  : CST no.71/A, village Paspoli, Saki Vihar Road,  
Powai, Mumbai 

Nature of sample : Drinking water 
Location of sample : Canteen 
Sample identification number : W-22/09/154 
Sample Quantity & Container  : F-1 Lit; PE   
Date and Time of Sample Drawn  : Date: 15/09/2022 Time: 02:00 pm  
Environmental Condition : Area: Clean, Water Temp: 25°C, Ambient Temp: 30°C 

Sample drawn by : ASPL Consultancy Division 

Sample drawn by : AESPL Consultancy Division 
Date of sample receipt : 17/09/2022 
Date of sample analysis  : 17/09/2022 – 19/09/2022 
Project/ Job number : PO : 4800130393 dated 24.07.2019 

Reference of sampling : AESPL/LAB/QR/7.3.3/R-02 

Method of sampling & preservation  : AESPL/LAB/SOP/7.3.1/W-01 
Sr. 
No. 

Parameter Result Limits (IS 10500:2012) Method of Analysis 
Desirable Permissible 

10.  Taste Agreeable Agreeable Agreeable IS-3025(P-8) RA2017 

Conformity Statement:  Water sample is pass as per IS 10500:2012 w.r.t. above mentioned 
tests 
Note: 

1. The test report shall not be reproduced except in full, without written approval of 

laboratory. 

2. Results relate only to the items tested. 

3. Any query related to this report will be entertained within 15 days of the report issue 

date only and the sample will also be retained for the same period.  

4. Results apply to the sample as received. 

5. Decision Rule is applied.  

 
 
 
 
 
 

 

Himani P. Joshi 

(Authorized Signatory – Pollution & Environment) 

 

-End of Test Report- 
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Quality Test Report 
   
Ref. No.: AESPL/LAB/Mw- 22/09/176                                                      Issue Date: 20/09/2022 
Name of Client : M/s Chalet Hotel Ltd 

Raheja Tower, Plot No C-30, G Block, Opposite 
SIDBI Near Bank of Baroda, BKC, 400051 

Name of site : CST no.71/A, village Paspoli, Saki Vihar Road, 
Phase III, Lake Plot,Powai, Mumbai 

Nature of sample : Drinking water 

Location of sample : Canteen  

Sample identification number : Mw- 22/09/176                                                                    
Sample Quantity & Container  : 250 ml; G 

Date and Time of sample drawn  : Date -15/09/2022  Time – 02.00pm 
Environmental Condition : Surrounding environment is clean 

Sample drawn by : AESPL Consultancy Division 
Sample Transported by : AESPL Consultancy Division 

Date of sample receipt : 17/09/2022 
Date of sample analysis  : 17/09/2022 to 19/09/2022 

Project/ Job number : 4800130393 dtd 24.07.2019 

Reference of sampling : AESPL/LAB/QR/7.3.3/R-02 

Method of sampling & preservation : AESPL/LAB/SOP/7.3.1/M-01 
Sr. 
No. 

 
Parameter with unit  

 
Result 

Limit 
As per  

IS 10500 -2012 

Method 
 of 

 analysis 

1 Coliforms/ 100 ml Absent/100 ml Absent/100 ml IS:15185-2016 

2 E-coli/100 ml Absent/100 ml Absent/100 ml IS:15185-2016 

Conformity Statement:  Water sample is pass as per IS 10500:2012 w.r.t. above mentioned 
tests. 
Note: 

1. The test report shall not be reproduced except in full, without written approval of 

laboratory. 

2. Results relate only to the items tested. 

3. The results apply to the sample as received.  

 
Pranali N Patil 

(Authorized Signatory – Microbiology) 

 

 

-End of Test Report- 
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Quality Test Report 
 

Ref: AESPL/LAB/C/N-22/09/55                        Issue Date: 19/09/2022 
Name of the client  : M/s Chalet Hotel Ltd 

Raheja Tower, Plot No C-30, G Block, Opposite SIDBI 
Near Bank of Baroda, BKC, 400051 

Name of site : CST no.71/A, village Paspoli, Saki Vihar Road, Powai, Mumbai 

Monitoring Details : Ambient Spot Level 

Location Details : At Periphery of the site 

Sample Identification No : N-22/09/55 

Date Of Sampling : 15/09/2022 

Period of Sampling : Daytime & Nighttime 

Environmental condition : Climate: Clear, Ambient temp. 30°C 

Monitored & transported by : AESPL Consultancy Division 

Date of data receipt : 17/09/2022 

Instrument used : Noise meter - Centre C-390 SL-I-10 

Calibration status : Calibration Details: 24/12/2021 to 23/12/2022 

Project/ Job number : --- 

Reference of sampling : AESPL/LAB/QR/7.3.3/R-02 

Method of sampling : IS 9989: RA 2014 

Sr. 
No. 

Location Noise Level dB(A) Leq 

Day time Night-Time 

1.  Main Gate 62.5 52.5 

2.  Phase II Near Gate No III 60.9 48.7 

3.  Gate no. II near STP 60.5 48.9 

4.  Chinmyanand Ashram Corner 59.4 45.6 

5.  Phase III Corner near Bldg. No I 61.2 49.3 

6.  Convention Centre Corner 62.1 46.9 

7.  Phase II Swimming pool corner 58.8 47.8 

Limit as per EP Act for Commercial area 65 55 

Conformity Statement: Noise Levels at all the locations are found to be below the stipulated limits. 
Note: 

1. The test report shall not be reproduced except in full, without written approval of laboratory 

2. Results relate only to the item tested 

3. Any query related to this report will be entertained within 15 days of the report issue date 

only. 

4. Decision Rule is applied.  

 
 
 
 
 
 

Himani P. Joshi. 

(Authorized Signatory – Pollution & Environment) 

 

 

-End of Test Report- 
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Shri. Anil Diggikar (Member Secretary
SEIAA)

Environment department,
Room No. 217, 2nd floor,

Mantralaya, Annexe,
Mumbai- 400 032.

Date:March 26, 2019
To,
M/s Chalet Hotel Ltd. Raheja Tower ,Plot No C-30, G Block , Opp SIDBI, near Bank of Baroda, BKC, 400051
at CST no. 71/A, village Paspoli, Saki Vihar Road, Powai

Subject: Environment Clearance for Expansion of star category Hotel project at CST no. 71/A, village Paspoli, Saki
Vihar Road, Powai

Sir,
This has reference to your communication on the above mentioned subject. The proposal was considered as per the EIA
Notification - 2006, by the State Level Expert Appraisal Committee-II, Maharashtra in its 77th meeting and recommend
the project for prior environmental clearance to SEIAA. Information submitted by you has been considered by State Level
Environment Impact Assessment Authority in its 160th meetings.
2. It is noted that the proposal is considered by SEAC-II under screening category 8(b) B1 as per EIA Notification 2006.
Brief Information of the project submitted by you is as below :-
1.Name of Project Expansion of star category Hotel at CST no. 71/A, village Paspoli, Saki Vihar Road, Powai
2.Type of institution Private

3.Name of Project Proponent M/s Chalet Hotel Ltd. Raheja Tower ,Plot No C-30, G Block , Opp SIDBI, near Bank of Baroda,
BKC, 400051

4.Name of Consultant
M/s. Enviro Analysts & Engineers Pvt. Ltd. Mr. H. K Desai B-1003,Enviro House, 10th floor,
Western Edge -II Western Express Highway, Borivali (E), Mumbai- 400 066
hkdesai5@gmail.com,; info@eaepl.com

5.Type of project Star category Hotel
6.New project/expansion in existing
project/modernization/diversification
in existing project

Expansion of Existing project

7.If expansion/diversification,
whether environmental clearance
has been obtained for existing
project

EC letter no. No. 21-228/2007-IA.III dated December 24, 2007.

8.Location of the project CST no. 71/A, village Paspoli, Saki Vihar Road, Powai
9.Taluka mumbai
10.Village powai
Correspondence Name: Mr. Amit Mehrotra
Room Number: -
Floor: 6th floor
Building Name: Raheja Tower
Road/Street Name: Raheja Tower ,Plot No C-30, G Block , Opp SIDBI, near Bank of Baroda, BKC,
Locality: BKC
City: Mumbai
11.Area of the project MCGM (Municipal Corporation of Greater Mumbai)

12.IOD/IOA/Concession/Plan
Approval Number

We have received IOD as per item no. 11 below however we will apply for amended IOD to
MCGM .
IOD/IOA/Concession/Plan Approval Number: Building No 3 CE/857/BPWS/AS dated
10/12/2012 , Building No 4 CE/1009/BPES/AS 28/09/2012
Approved Built-up Area: 67213.64

13.Note on the initiated work (If
applicable)

Building no 1 and part of building no 2 already existed on site prior to MoEF notification
07.07.2004. Additional four floor over existing building no 2 and work up to plinth level for
building no 3 have been constructed on site as per EC dated 24th December, 2007 received.

14.LOI / NOC / IOD from MHADA/
Other approvals (If applicable)

OC received for building No 1 dated 20th may 2000 OC received for building No 2 dated 11th
march 2008
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15.Total Plot Area (sq. m.) 60,888.62
16.Deductions 9133.29
17.Net Plot area 51,616.31

18 (a).Proposed Built-up Area (FSI &
Non-FSI)

FSI area (sq. m.): 108467.80
Non FSI area (sq. m.): 120985.86
Total BUA area (sq. m.): 229453.66

18 (b).Approved Built up area as per
DCR

Approved FSI area (sq. m.): 67213.64
Approved Non FSI area (sq. m.): .
Date of Approval: 10-12-2012

19.Total ground coverage (m2) 28,761.89
20.Ground-coverage Percentage (%)
(Note: Percentage of plot not open
to sky)

47.24%

21.Estimated cost of the project 6020000000
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22.Production Details
Serial

Number Product Existing (MT/M) Proposed (MT/M) Total (MT/M)

1 Not applicable Not applicable Not applicable Not applicable

23.Total Water Requirement

Dry season:

Source of water MCGM / treated water from STP
Fresh water (CMD): 455 KLD
Recycled water -
Flushing (CMD): 168 KLD

Recycled water -
Gardening (CMD): 80 KLD

Swimming pool
make up (Cum): 6 KLD

Total Water
Requirement (CMD)
:

703 KLD

Fire fighting -
Underground water
tank(CMD):

400 KL

Fire fighting -
Overhead water
tank(CMD):

100 KL

Excess treated water 271 KLD

Wet season:

Source of water MCGM/RWH/ treated water from STP
Fresh water (CMD): 455 KLD
Recycled water -
Flushing (CMD): 168 KLD

Recycled water -
Gardening (CMD): 0 KLD

Swimming pool
make up (Cum): 6 KLD

Total Water
Requirement (CMD)
:

623 KLD

Fire fighting -
Underground water
tank(CMD):

400 KL

Fire fighting -
Overhead water
tank(CMD):

100 KL

Excess treated water 351 KLD
Details of Swimming
pool (If any) 1 swimming pool in building no 3 of dimensions 25 m x 9 m



SEIAA Meeting No: 160 Meeting Date: March 7, 2019 ( SEIAA-
STATEMENT-0000001512 )

SEIAA-MINUTES-0000001720
SEIAA-EC-0000001415 Page 4 of 12

Shri. Anil Diggikar (Member Secretary
SEIAA)

24.Details of Total water consumed
Particula

rs Consumption (CMD) Loss (CMD) Effluent (CMD)

Water
Require

ment
Existing Proposed Total Existing Proposed Total Existing Proposed Total

Domestic Not
applicable

Not
applicable

Not
applicable

Not
applicable

Not
applicable

Not
applicable

Not
applicable

Not
applicable

Not
applicable

 

25.Rain Water
Harvesting
(RWH)

Level of the Ground
water table: 3.4m and 3.9m blg

Size and no of RWH
tank(s) and
Quantity:

2 tanks of total capacity of 405 KL for building no 3 & 4 (2 day holding
capacity)

Location of the RWH
tank(s): Basement

Quantity of recharge
pits: Nil

Size of recharge pits
: Nil

Budgetary allocation
(Capital cost) : Rs 35.00 lakhs

Budgetary allocation
(O & M cost) : Rs 2.00 lakhs per annum

Details of UGT tanks
if any :

Bldg No. 3
Domestic Water Tank =500 KL Flushing Water Tank = 350KL Fire
Water Tank= 450 Kl
Rain Water Harvesting Tank =355 KL Location of tank= Basement
Bldg No. 4
Domestic Water Tank =277 KL Flushing Water Tank = 310KL Fire
Water Tank= 200 Kl
Rain Water Harvesting Tank =50 KL
Location of tank= Basement

 

26.Storm water
drainage

Natural water
drainage pattern:

As per the contours of the site its partially to the south and partially to
the north

Quantity of storm
water: 2.94 m3/sec

Size of SWD: 0.45 m x 0.45m
 

27.Sewage and
Waste water

Sewage generation
in KLD: 577 KLD

STP technology: MBBR
Capacity of STP
(CMD):

STP of 650 KLD for building No 3 & 4 (There is existing STP of 750 KLD
for building No 1 & 2 )

Location & area of
the STP: Basement

Budgetary allocation
(Capital cost): Rs 75.00 lakhs

Budgetary allocation
(O & M cost): Rs 15.00 lakhs per annum
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28.Solid waste Management

Waste generation in
the Pre Construction
and Construction
phase:

Waste generation: Excavated material, Cement Bags , Paint container (@20L), Scrap metal
generated, Broken Tiles

Disposal of the
construction waste
debris:

Excavated material Shall be used entirely on site for backfilling and for
internal roads. Excess shall be disposed to authorized landfills Cement
Bags Empty bags to be handed over to recycler. Paint container (@20L)
To be handed over to recycler. Scrap metal generated Entirely to be
sold for recycling Broken Tiles Waste tiles to be used for skirting.
Broken pieces to be used for china mosaic waterproofing of terraces

Waste generation
in the operation
Phase:

Dry waste: 2339 Kg/Day
Wet waste: 3049 Kg/Day
Hazardous waste: Not Applicable
Biomedical waste (If
applicable): Not Applicable

STP Sludge (Dry
sludge): 30 kg/day

Others if any: E waste will be handed over to MPCB authorized dealers

Mode of Disposal
of waste:

Dry waste: To be hand over to Local Recyclers for recycling

Wet waste:
To be processed in the OWC. Manure obtained shall be used for
landscaping / Gardening, Excess manure shall be sold to nearby end
users.

Hazardous waste: Not Applicable
Biomedical waste (If
applicable): Not Applicable

STP Sludge (Dry
sludge): To be used as a manure

Others if any: E waste will be handed over to MPCB authorized dealers

Area
requirement:

Location(s): ground
Area for the storage
of waste & other
material:

100 sqm

Area for machinery: 5.00 sqm for each OWC
Budgetary allocation
(Capital cost and
O&M cost):

Capital cost: Rs.30.00 lakhs
O & M cost: Rs.06.00 lakhs per annum
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29.Effluent Charecterestics
Serial

Number Parameters Unit Inlet Effluent
Charecterestics

Outlet Effluent
Charecterestics

Effluent discharge
standards (MPCB)

1 Not applicable Not
applicable Not applicable Not applicable Not applicable

Amount of effluent generation
(CMD): Not applicable

Capacity of the ETP: Not applicable
Amount of treated effluent
recycled : Not applicable

Amount of water send to the CETP: Not applicable
Membership of CETP (if require): Not applicable
Note on ETP technology to be used Not applicable
Disposal of the ETP sludge Not applicable
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30.Hazardous Waste Details
Serial

Number Description Cat UOM Existing Proposed Total Method of Disposal

1 Not applicable Not
applicable

Not
applicable

Not
applicable

Not
applicable

Not
applicable Not applicable

31.Stacks emission Details

Serial
Number Section & units Fuel Used with

Quantity Stack No.
Height
from

ground
level (m)

Internal
diameter

(m)
Temp. of Exhaust

Gases

1 Not applicable Not applicable Not
applicable

Not
applicable

Not
applicable Not applicable

32.Details of Fuel to be used
Serial

Number Type of Fuel Existing Proposed Total

1 Not applicable Not applicable Not applicable Not applicable
Source of Fuel Not applicable
Mode of Transportation of fuel to site Not applicable
 

33.Energy

Power
requirement:

Source of power
supply : TATA POWER merged with MSEDCL

During Construction
Phase: (Demand
Load)

100 kW

DG set as Power
back-up during
construction phase

100 kVA

During Operation
phase (Connected
load):

14642 kW

During Operation
phase (Demand
load):

7067 kW

Transformer: -
DG set as Power
back-up during
operation phase:

For bldg. no. 3- 4 x 2000 KVA and For bldg. no. 4- 2 x1250 KVA for DG.
Existing DG of 2 x 1500 kVA capacity

Fuel used: HSD
Details of high
tension line passing
through the plot if
any:

Not applicable

34.Energy saving by non-conventional method:
Use of LED lights
Solar PV Panel
Solar water heating
VFD on elevator
Use of LED lights
Considering 5 start rating Electrical equipment
Using High efficiency motor

36.Detail calculations & % of saving:
Serial

Number Energy Conservation Measures Saving %

1 Overall energy savings 10%
37.Details of pollution control Systems

Source Existing pollution control system Proposed to be installed
Not

applicable Not applicable Not applicable



SEIAA Meeting No: 160 Meeting Date: March 7, 2019 ( SEIAA-
STATEMENT-0000001512 )

SEIAA-MINUTES-0000001720
SEIAA-EC-0000001415 Page 8 of 12

Shri. Anil Diggikar (Member Secretary
SEIAA)

Budgetary allocation
(Capital cost and

O&M cost):

Capital cost: Rs. 70.00 lakhs
O & M cost: Rs. 03.50 lakhs per annum

38.Environmental Management plan Budgetary Allocation
a) Construction phase (with Break-up):

Serial
Number Attributes Parameter Total Cost per annum (Rs. In Lacs)

1 Air Environment
Water Sprinkling,

Green Belt
Development

12.00

2 Noise Environment
Noise Baricades and

Green Belt
Developments

08.00

3 Water Environment
Modular STP ,
Drainage with

sedimentation tanks
15.00

4 Good Health Practices Site Sanitation &
Health Care 05.00

5 Environment
Monitoring

Air,water,noise soil
monitoring during
construction phase

1.50

b) Operation Phase (with Break-up):
Serial

Number Component Description Capital cost Rs. In
Lacs

Operational and Maintenance
cost (Rs. in Lacs/yr)

1 Rain Water Harvesting RWH tanks 35.00 2.00

2 Solid waste
management OWC 30.00 6.00

3 Wastewater
management STP 75.00 15.00

4 Energy savings Solar & LED 70.00 03.50
5 Green belt Landscaping 28.00 6.00

39.Storage of chemicals (inflamable/explosive/hazardous/toxicsubstances)

Description Status Location
Storage
Capacity

in MT

Maximum
Quantity

of
Storage
at any

point of
time in

MT

Consumption
/ Month in

MT
Source of

Supply
Means of

transportation

Not applicable Not
applicable Not applicable Not

applicable
Not

applicable Not applicable Not
applicable Not applicable

40.Any Other Information
No Information Available
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 CRZ/ RRZ clearance
obtain, if any: Not applicable

 

Distance from
Protected Areas /
Critically Polluted
areas / Eco-sensitive
areas/ inter-State
boundaries

Sanjay Gandhi National Park (0.70 km aerial distance). It doesn’t fall
under eco sensitive zone as per ESZ Notification dtd 5th December
2016

 
Category as per
schedule of EIA
Notification sheet

8(b) B1

 Court cases pending
if any Not applicable

 Other Relevant
Informations

This project is an expansion project wherein there is an existing
building no. 1 and part building no 2 already constructed on site prior
to EIA notification 2004. the project has received EC in 2007

 
Have you previously
submitted
Application online
on MOEF Website.

Yes

 Date of online
submission 08-08-2017

3. The proposal has been considered by SEIAA in its 160th meeting & decided to accord environmental
clearance to the said project under the provisions of Environment Impact Assessment Notification, 2006
subject to implementation of the following terms and conditions:
Specific Conditions:

I PP to submit the copy of clarification received from local body regarding construction within 100 meter
buffer area of Powai Lake.

II

Committee noted that, the building configuration of hotel building No -3 stated in the earlier EC is
“Basements + Ground + 12 Floors” and now proposed as “Lower Basements + Upper Basement + Mid
Upper Basement + Ground + 9 Podium + Service floor + Fire check +19 Typical Floors” and PP stated
that,the construction of building no. 3 up to plinth level has been completed. PP to submit the architecture
certificate stating “work completed upto plinth for building no 3 is as per EC”

III PP to ensure that there is no reduction in RG area. RG area minimum should be as per earlier EC.

IV PP to submit Contour of the project and 500 mtr around the project. Superimposed with drainage pattern
with capacities.

V As agreed by PP, PP to ensure that STP is with minimum 40% ventilation.
VI PP to ensure the culvert size is sufficient.

VII For Ground water drawling, PP to follow the procedure laid by MoEF & CC vide Office Memorandum dated
2nd November, 2018.

VIII PP to ensure STP should be at ground and 100 % open to sky.

IX PP Shall comply with Standard EC conditions mentioned in the Office Memorandum issued by MoEF & CC
vide F.No.22-34/2018-IA.III dt.04.01.2019

X Environment Clearance is subject to STP should be at ground and open to sky.

XI SEIAA decided to grant EC for : FSI: 14137.77 m2, Non FSI: 37778.40 m2 & Total BUA:51916.17 m2. (IOD
no. CE/857/BPES/AS, Approval Date- 10.12.2012.)

General Conditions:

I E-waste shall bedisposed through Authorized vendor as per E-waste (Management and Handling) Rules,
2016.

II
The Occupancy Certificate shall be issued by the Local Planning Authority to the project only after ensuring
sustained availability of drinking water, connectivity of sewer line to the project site and proper disposal of
treated water as per environmental norms.

III
This environmental clearance is issued subject to obtaining NOC from Forestry & Wild life angle including
clearance from the standing committee of the National Board for Wild life as if applicable & this environment
clearance does not necessarily implies that Forestry & Wild life clearance granted to the project which will
be considered separately on merit.

IV PP has to abide by the conditions stipulated by SEAC& SEIAA.

V

The height, Construction built up area of proposed construction shall be in accordance with the existing
FSI/FAR norms of the urban local body & it should ensure the same along with survey number before
approving layout plan & before according commencement certificate to proposed work. Plan approving
authority should also ensure the zoning permissibility for the proposed project as per the approved
development plan of the area.

VI
If applicable Consent for Establishment" shall be obtained from Maharashtra Pollution Control Board under
Air and Water Act and a copy shall be submitted to the Environment department before start of any
construction work at the site.
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VII All required sanitary and hygienic measures should be in place before starting construction activities and to
be maintained throughout the construction phase.

VIII
Adequate drinking water and sanitary facilities should be provided for construction workers at the site.
Provision should be made for mobile toilets. The safe disposal of wastewater and solid wastes generated
during the construction phase should be ensured.

IX The solid waste generated should be properly collected and segregated. dry/inert solid waste should be
disposed off to the approved sites for land filling after recovering recyclable material.

X
Disposal of muck during construction phase should not create any adverse effect on the neighboring
communities and be disposed taking the necessary precautions for general safety and health aspects of
people, only in approved sites with the approval of competent authority.

XI Arrangement shall be made that waste water and storm water do not get mixed.

XII All the topsoil excavated during construction activities should be stored for use in horticulture / landscape
development within the project site.

XIII Additional soil for leveling of the proposed site shall be generated within the sites (to the extent possible) so
that natural drainage system of the area is protected and improved.

XIV Green Belt Development shall be carried out considering CPCB guidelines including selection of plant
species and in consultation with the local DFO/ Agriculture Dept.

XV Soil and ground water samples will be tested to ascertain that there is no threat to ground water quality by
leaching of heavy metals and other toxic contaminants.

XVI
Construction spoils, including bituminous material and other hazardous materials must not be allowed to
contaminate watercourses and the dumpsites for such material must be secured so that they should not
leach into the ground water.

XVII Any hazardous waste generated during construction phase should be disposed off as per applicable rules and
norms with necessary approvals of the Maharashtra Pollution Control Board.

XVIII The diesel generator sets to be used during construction phase should be low sulphur diesel type and should
conform to Environments (Protection) Rules prescribed for air and noise emission standards.

XIX The diesel required for operating DG sets shall be stored in underground tanks and if required, clearance
from concern authority shall be taken.

XX
Vehicles hired for bringing construction material to the site should be in good condition and should have a
pollution check certificate and should conform to applicable air and noise emission standards and should be
operated only during non-peak hours.

XXI
Ambient noise levels should conform to residential standards both during day and night. Incremental
pollution loads on the ambient air and noise quality should be closely monitored during construction phase.
Adequate measures should be made to reduce ambient air and noise level during construction phase, so as to
conform to the stipulated standards by CPCB/MPCB.

XXII
Fly ash should be used as building material in the construction as per the provisions of Fly Ash Notification
of September 1999 and amended as on 27th August, 2003. (The above condition is applicable only if the
project site is located within the 100Km of Thermal Power Stations).

XXIII Ready mixed concrete must be used in building construction.
XXIV Storm water control and its re-use as per CGWB and BIS standards for various applications.

XXV Water demand during construction should be reduced by use of pre-mixed concrete, curing agents and other
best practices referred.

XXVI The ground water level and its quality should be monitored regularly in consultation with Ground Water
Authority.

XXVII

The installation of the Sewage Treatment Plant (STP) should be certified by an independent expert and a
report in this regard should be submitted to the MPCB and Environment department before the project is
commissioned for operation. Discharge of this unused treated affluent, if any should be discharge in the
sewer line.Treated effluent emanating from STP shall be recycled/refused to the maximum extent possible.
Discharge of this unused treated affluent, if any should be discharge in the sewer line.Treatment of 100%
gray water by decentralized treatment should be done. Necessary measures should be made to mitigate the
odour problem from STP.

XXVIII Permission to draw ground water and construction of basement if any shall be obtained from the competent
Authority prior to construction/operation of the project.

XXIX Separation of gray and black water should be done by the use of dual plumbing line for separation of gray
and black water.

XXX Fixtures for showers, toilet flushing and drinking should be of low flow either by use of aerators or pressure
reducing devices or sensor based control.

XXXI Use of glass may be reduced up to 40% to reduce the electricity consumption and load on air conditioning. If
necessary, use high quality double glass with special reflective coating in windows.

XXXII Roof should meet prescriptive requirement as per Energy Conservation Building Code by using appropriate
thermal insulation material to fulfill requirement.

XXXIII

Energy conservation measures like installation of CFLs /TFLs for the lighting the areas outside the building
should be integral part of the project design and should be in place before project commissioning. Use CFLs
and TFLs should be properly collected and disposed off/sent for recycling as per the prevailing
guidelines/rules of the regulatory authority to avoid mercury contamination. Use of solar panels may be done
to the extent possible like installing solar street lights, common solar water heaters system. Project
proponent should install, after checking feasibility, solar plus hybrid non-conventional energy source as
source of energy.
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XXXIV

Diesel power generating sets proposed as source of backup power for elevators and common area
illumination during operation phase should be of enclosed type and conform to rules made under the
Environment (Protection) Act, 1986. The height of stack of DG sets should be equal to the height needed for
the combined capacity of all proposed DG sets. Use low sulphur diesel. The location of the DG sets may be
decided with in consultation with Maharashtra Pollution Control Board.

XXXV
Noise should be controlled to ensure that it does not exceed the prescribed standards. During nighttime the
noise levels measured at the boundary of the building shall be restricted to the permissible levels to comply
with the prevalent regulations.

XXXVI Traffic congestion near the entry and exit points from the roads adjoining the proposed project site must be
avoided. Parking should be fully internalized and no public space should be utilized.

XXXVII
Opaque wall should meet prescriptive requirement as per Energy Conservation Building Code, which is
proposed to be mandatory for all air-conditioned spaces while it is aspiration for non-air-conditioned spaces
by use of appropriate thermal insulation material to fulfill requirement.

XXXVIII The building should have adequate distance between them to allow movement of fresh air and passage of
natural light, air and ventilation.

XXXIX Regular supervision of the above and other measures for monitoring should be in place all through the
construction phase, so as to avoid disturbance to the surroundings.

XL
Under the provisions of Environment (Protection) Act, 1986, legal action shall be initiated against the project
proponent if it was found that construction of the project has been started without obtaining environmental
clearance.

XLI Six monthly monitoring reports should be submitted to the Regional office MoEF, Bhopal with copy to this
department and MPCB.

XLII

Project proponent shall ensure completion of STP, MSW disposal facility, green belt development prior to
occupation of the buildings. As agreed during the SEIAA meeting, PP to explore possibility of utilizing excess
treated water in the adjacent area for gardening before discharging it into sewer line No physical occupation
or allotment will be given unless all above said environmental infrastructure is installed and made functional
including water requirement in Para 2. Prior certification from appropriate authority shall be obtained.

XLIII
Wet garbage should be treated by Organic Waste Converter and treated waste (manure) should be utilized in
the existing premises for gardening. And, no wet garbage will be disposed outside the premises. Local
authority should ensure this.

XLIV Local body should ensure that no occupation certification is issued prior to operation of STP/MSW site etc.
with due permission of MPCB.

XLV A complete set of all the documents submitted to Department should be forwarded to the Local authority and
MPCB.

XLVI In the case of any change(s) in the scope of the project, the project would require a fresh appraisal by this
Department.

XLVII A separate environment management cell with qualified staff shall be set up for implementation of the
stipulated environmental safeguards.

XLVIII
Separate funds shall be allocated for implementation of environmental protection measures/EMP along with
item-wise breaks-up. These cost shall be included as part of the project cost. The funds earmarked for the
environment protection measures shall not be diverted for other purposes and year-wise expenditure should
reported to the MPCB & this department.

XLIX

The project management shall advertise at least in two local newspapers widely circulated in the region
around the project, one of which shall be in the Marathi language of the local concerned within seven days of
issue of this letter, informing that the project has been accorded environmental clearance and copies of
clearance letter are available with the Maharashtra Pollution Control Board and may also be seen at Website
at http://ec.maharashtra.gov.in.

L
Project management should submit half yearly compliance reports in respect of the stipulated prior
environment clearance terms and conditions in hard & soft copies to the MPCB & this department, on 1st
June & 1st December of each calendar year.

LI
A copy of the clearance letter shall be sent by proponent to the concerned Municipal Corporation and the
local NGO, if any, from whom suggestions/representations, if any, were received while processing the
proposal. The clearance letter shall also be put on the website of the Company by the proponent.

LII

The proponent shall upload the status of compliance of the stipulated EC conditions, including results of
monitored data on their website and shall update the same periodically. It shall simultaneously be sent to the
Regional Office of MoEF, the respective Zonal Office of CPCB and the SPCB. The criteria pollutant levels
namely; SPM, RSPM. SO2, NOx (ambient levels as well as stack emissions) or critical sector parameters,
indicated for the project shall be monitored and displayed at a convenient location near the main gate of the
company in the public domain.

LIII
The project proponent shall also submit six monthly reports on the status of compliance of the stipulated EC
conditions including results of monitored data (both in hard copies as well as by e-mail) to the respective
Regional Office of MoEF, the respective Zonal Office of CPCB and the SPCB.

LIV

The environmental statement for each financial year ending 31st March in Form-V as is mandated to be
submitted by the project proponent to the concerned State Pollution Control Board as prescribed under the
Environment (Protection) Rules, 1986, as amended subsequently, shall also be put on the website of the
company along with the status of compliance of EC conditions and shall also be sent to the respective
Regional Offices of MoEF by e-mail.
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4. The environmental clearance is being issued without prejudice to the action initiated under EP Act or any
court case pending in the court of law and it does not mean that project proponent has not violated any
environmental laws in the past and whatever decision under EP Act or of the Hon’ble court will be binding on
the project proponent. Hence this clearance does not give immunity to the project proponent in the case filed
against him, if any or action initiated under EP Act.
5. In case of submission of false document and non-compliance of stipulated conditions, Authority/
Environment Department will revoke or suspend the Environment clearance without any intimation and
initiate appropriate legal action under Environmental Protection Act, 1986.
6. The Environment department reserves the right to add any stringent condition or to revoke the clearance if
conditions stipulated are not implemented to the satisfaction of the department or for that matter, for any
other administrative reason.
7. Validity of Environment Clearance: The environmental clearance accorded shall be valid as per EIA
Notification, 2006, and amendments by MoEF&CC Notification dated 29th April, 2015.
8. In case of any deviation or alteration in the project proposed from those submitted to this department for
clearance, a fresh reference should be made to the department to assess the adequacy of the condition(s)
imposed and to incorporate additional environmental protection measures required, if any.
9. The above stipulations would be enforced among others under the Water (Prevention and Control of
Pollution) Act, 1974, the Air (Prevention and Control of Pollution) Act, 1981, the Environment (Protection)
Act, 1986 and rules there under, Hazardous Wastes (Management and Handling) Rules, 1989 and its
amendments, the public Liability Insurance Act, 1991 and its amendments.
10. Any appeal against this Environment clearance shall lie with the National Green Tribunal (Western Zone
Bench, Pune),New Administrative Building, 1stFloor, D-, Wing, Opposite Council Hall, Pune, if preferred,
within 30 days as prescribed under Section 16 of the National Green Tribunal Act, 2010.

Shri. Anil Diggikar (Member Secretary SEIAA)

Copy to:
1. SHRI JOHNY JOSEPH, CHAIRMAN-SEIAA
2. SHRI UMAKANT DANGAT, CHAIRMAN-SEAC-I
3. SHRI M.M.ADTANI, CHAIRMAN-SEAC-II
4. SHRI ANIL .D. KALE. CHAIRMAN SEAC-III
5. SECRETARY MOEF & CC
6. IA- DIVISION MOEF & CC
7. MEMBER SECRETARY MAHARASHTRA POLLUTION CONTROL BOARD MUMBAI
8. REGIONAL OFFICE MOEF & CC NAGPUR
9. MUNICIPAL COMMISSIONER MUMBAI
10. MUNICIPAL COMMISSIONER NAVI MUMBAI
11. REGIONAL OFFICE MPCB MUMBAI
12. REGIONAL OFFICE MPCB NAVI MUMBAI
13. REGIONAL OFFICE MIDC ANDHERI
14. REGIONAL OFFICE MIDC KOPER KHAIRANE NAVI MUMBAI
15. MAHARASHTRA STATE ELECTRICITY DISTRIBUTION CO. LTD
16. COLLECTOR OFFICE MUMBAI
17. COLLECTOR OFFICE MUMBAI SUB-URBAN
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FORM FOR FILING ANNUAL RETURNS

[To be submitted by producer/manufacturer/refurbisher/dismantler/recycler/bulk consumer by 30th day of June
following the financial year to which that return relates]
 
Submitted For
April 2021-March 2022

Apply As
Producer

1. Name of the Producer Address of the Producer /recycler
Chalet Hotels . Ltd Plot No 71A 72B/A 72B/C 72A/B 72B/B and 71B Village Passpoli Near Chinmayand Ashram Powai

400087

2. Name of the authorised person Full address of authorised person
Mr. Neeraj Kaushik Plot No 71A 72B/A 72B/C 72A/B 72B/B and 71B Village Passpoli Near Chinmayand Ashram Powai

400087

Telephone Email
022-66927450 neeraj.kaushik@marriott.com

Fax
NA

3. Total quantity of e-waste collected/channelised to recycle/dismantlers for processing during the year for each category
of electrical and electronic equipment listed in schedule I by Producer

Type Quantity(MT)
Electrical and electronic typewriters - ITEW 8 2.069

Place Date
Mumbai Jun 6, 2022

Varsha
Typewriter
Annexure V



MUNICIPAL CORPORATION OF GREATER MUMBAI

Amended Plan Approval Letter

Subject :

Reference : 10.08.2018

Dear Applicant/ Owner/ Developer,
There is no objection to your carrying out the work as per amended plans submitted by you online under reference for which
competent authority has accorded sanction, subject to the following conditions.

Proposed building on plot bearing C.T.S No.71/A of village Passpoli, Powai, Mumbai..

To,

PRAVINA R SURVE

Plot no. C-30''G'' Block 6th floor,

opp. SIDBI, Bandra ,Kurla Complex ,

Bandra East Mumbai-400051

CC (Owner),

M/s. Chalet Hotels Pvt. Ltd.

Raheja Tower, Plot No.C-30, Block-G,

Next to Bank of Baroda ,

BandraKurla Complex, Bandra-E.

Mumbai-400 051.

Online submission of plans dated

File No. CE/857/BPES/AS- Amend(1) dated 10.07.2019

That all the conditions mentioned in this office Intimation of Disapproval under even No. dated 31/01/2005 and amended plan approval
letter under even No. dated 23/03/2007, 17/09/2008 & 10/12/2012 shall be complied with.

1)

That the R.C.C. design and calculations as per amended plans should be submitted through the registered structural engineer before
starting the work.

2)

That the extra water and sewerage charges shall be paid to A.E.(W.W.) ‘S’ Ward.3)

That the PCO charges shall be paid to PCO ‘S’ ward time to time.4)

That the No Dues pending from A. A. & C. ‘S’ Ward shall be submitted.5)

That the requisite payments, deposits, premium shall be paid before applying for C.C.6)

That the C.C. shall be got endorsed before starting of work.7)

That the revised NOC of MOEF shall be submitted before asking for C.C.8)

That the revised drainage plan/ approval from Lisc. Plumber/ Consultant shall be submitted.9)

That the dry and wet garbage shall not be separated and the wet garbage generated in the building shall be treated separately on the
same plot.

10)

That the direction of Hon’ble Supreme Court vide order 15/03/2018 in SLP(Civil) no. D23708/2017 in dumping ground case shall be
complied with.

11)

That the AOS, if applicable, as per RUT shall be handed over/ developed as per the provisions of DCPR- 2034.12)

That the RUT stating that owner will abide by the provision of upcoming policy for implementation of provisions of DCPR-2034 shall be
submitted.

13)

That the updated Janata insurance policy shall be submitted.14)

That the provision of solar panels as per Reg. no. 63 of DCPR -2034 shall be made.15)

That the artificial ventilation system shall be designed from concerned consultant for toilets as per provisions of DCPR -2034.16)

That the amended layout approval shall be got approved.17)

Till the finalisation of transitional policy regarding the 15% deduction towards AOS as per DCPR -2034 as per Reg.no. 14A shall be
continued as per last approved layout and till such time i.e.upto finalisation of policy the draft approved for building no 4 within layout
u/no.CE/1009/BPES/AS shall not be issued.

18)

Page 1 of 2
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-    Forwarded for information please.

Authority_Sign

For and on behalf of Local Authority

Municipal Corporation of Greater Mumbai

Executive Engineer . Building Proposal

Eastern Suburb

Copy to :

1) Assistant Commissioner, S Ward

2) A.E.W.W., S Ward

3) D.O. S Ward

Page 2 of 2

Name : LOTAN SUKADEO
AHIRE
Designation : Executive
Engineer
Organization : Personal
Date : 10-Jul-2019 12: 41:59
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1

AREA STATEMENT FOR BUILDING No.3

FLOOR

F.S.I CONSUMED

(Sq.mts)

Lower Basement Floor

Upper  Basement Floor

Mid Upper  Basement Floor

TOTAL

116.73

1430.97

474.53

1

2

3

4

5

1st Floor

Ground Floor

534.42

11

7th floor (REFUGE FLOOR)

4551.96

8th Floor

12

9th Floor

13

6

2nd Floor

1283.93

7

3rd Floor

547.92

1858.23

8

4th & 5th Floor (534.99 Sq.M./Floor)

(534.42 x 2) = 1068.84

22,104.65

10

SERVICE FLOOR

FLOOR

F.S.I CONSUMED

(Sq.mts)

Basement Floor 02

TOTAL (A)

372.471

Mezzanine 01

Ground Floor

4892.01

  366.46

Mezzanine 02

5099.75

  366.46

6411.27

AREA STATEMENT FOR BUILDING No.4

TERRACE

  218.79

9

6th Floor

659.92

4096.64

Terrace Floor

14 148.75

FLOOR

F.S.I CONSUMED

(Sq.mts)

1     31.50

Security cabin & Room for sniffer dogs.

(10.50 x 3.00)

TOTAL (B) 125.25

Area statement for Security cabin & Room for sniffer dogs.

232.06

1 93.75

Fabric roof (1.5 X10.00 x 6.25)

TOTAL AREA FOR BUILDING 04 (A+B) 6536.52

Basement Floor 01
195.08

2

3

4

5

6

PARKING STATEMENT FOR PROPOSED BUILDING No. 3

FLOOR

PARKING Nos. PROVIDED

STANDARD

PARKING

MECHANICAL

PARKING

TOTAL

(Nos.)

Lower Basement

Floor

Upper  Basement

Floor

Mid Upper

Basement Floor

Parking Level -1

Parking Level -2

Parking Level -3

Parking Level -4

Parking Level -5

Parking Level -6

TOTAL PARKING

PROVIDED IN

PROPOSED

BUILDING No.3

38 156

57 97

67 67

95 95

114

0

0

0

0

810 968

OPEN SPACE -  116

  125 nos.

No.

1

2

    BASEMENT FLOOR (121 BIG +  4 SMALL)

HOTEL BUILDING No. 2, Phase-I

UPPER BASEMENT FLOOR ( 14 BIG + 25 SMALL= 39)

3

  122 nos.

GROUND FLOOR  (  9 BIG + 12 SMALL= 21)

1ST FLOOR  (  14 BIG + 12 SMALL= 26)

2ND FLOOR  ( 11 BIG + 25 SMALL= 36)

PARKING SPACES REQUIRED BY RULE

PARKING STATEMENT FOR EXISTING BUILDING

TOTAL PARKING REQUIRED  

PARKING REQUIRED BY RULES. 

ONE PARKING SPACE FOR EVERY 60 Sq.mts. 

ADD 10% FOR VISITOR'S PARKING. 

3

2

No.

HOTEL BUILDING No. 2, Phase-II

PARKING SPACES PROVIDED

1046 nos.

1

4

TOTAL BUILT UP AREA 57088.42 Sq.mts.

(C.T.S No. 71A)

  968 nos.

TOTAL

4

PARKING STATEMENT FOR PROPOSED BUILDING No. 4

68 nos.
(41 BIG + 27  SMALL= 68)

93 930

94 940

40

36 36

Parking Level -7 102 102

0

0

5

FLOOR

PARKING Nos. PROVIDED

STANDARD

PARKING

MECHANICAL

PARKING

TOTAL

(Nos.)

Basement 01

Mezzanine 01

Mezzanine 02

TOTAL PARKING

PROVIDED IN

PROPOSED

BUILDING No.4

20 317

317 nos.

1250

 10

 10

  0

  0

10

10

TOTAL PARKING PROVIDED  (68 + 125 + 122 + 968 + 317) =
1600 nos.

158

118

TOTAL TRANSPORT VEHICLE PARKING PROVIDED     06 nos.

114

114 114

95 nos.

951 nos.

Basement 02 172 0

125

172

297

PARKING SPACES REQUIRED BY RULE

PARKING STATEMENT FOR BUILDING 03 & 04

TOTAL PARKING REQUIRED  

PARKING REQUIRED BY RULES. 

ONE PARKING SPACE FOR EVERY 100 Sq.mts. 

ADD 10% FOR VISITOR'S PARKING. 

8

7

No.

315 nos.

6

9

PROPOSED BUILT UP AREA (BUILDING 03 & 04) 28641.17 Sq.mts.

TOTAL TRANSPORT VEHICLE PARKING REQUIRED      06 nos.

29 nos.

286 nos.

5

10

TOTAL PARKING REQUIRED (05+10)  1361 nos.

1

2

6

7

7.00

16.61
12.6513

.8
0
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25
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180°

PROFORMA - A

PROFORMA - B

CERTIFIED THAT I HAVE SURVEYED THE PLOT UNDER REF. ON 
THAT THE DIMENSION OF SIDES, ETC. OF THE PLOT STATED ON THE PLAN
ARE AS MEASURED ON SITE AND THE AREA SO WORKED OUT IS TALLIES
WITH THE AREA STATED IN THE DOCUMENT OF OWNERSHIP/TOWN PLANING 
SCHEME RECORDS.

SIGNATURE OF LICENSED ARCHITECT

PRAVINA SURVE

COMPLEX, BANDRA - EAST, MUMBAI - 400 051.

ARCHITECT
PRAVINA SURVE

RAHEJA TOWER, PLOT C-30, BLOCK-G, BANDRA KURLA

01/29

PROFORMA -B

PROPOSED LAYOUT (BUILDING No. 03)

PLOT BEARING SURVEY (C.T.S. No. 71A)

IN VILLAGE PASSPOLI, MUMBAI.

E.E.B.P (ES) II

A.E.B.P (S &T)
S.E.B.P (S/W)

SQ. MTS.

87,977.31

20,047.00

16,314.00

1.00

60,888.62

951 nos.

95 nos.

01

60,749.60

22,104.65 
6,536.52 

1046 nos.

286 nos.
29 nos.

315 nos.

1361 nos.

1600 nos.

M/S Chalet Hotels Limited.

PLOT No.C-30, BLOCK- G, Opp. SIDBI, BANDRA KURLA COMPLEX, BANDRA (E), MUMBAI-51.

9133.29

51,616.31

85,729.59

APPROVED SUBJECT TO CONDITIONS MENTIONED IN

THIS OFFICE LETTER U/NO. CE/857/BPES/AS

9133.29

57,088.42

87,977.31
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Rociirs-764Nos.HotelActivity
(Restaurant, Banquate Hall, Swimming pooland Laundry activity)

J. coNDtTloNS UNDER WATER (PREVENTION & CONTROL OF POLLUTION )ACT, 1974:

(i) The daily quantity of trade effluent shall not exceed 287 M3.

(ii) The daity quantity of sewage effluent from the factory shall not exceed 333 M3.

(iii) Trade & Sewage Effluent:

Treatment: The applicant shall provide comprehensive treatment system consisting of primary /
secondary and/or iertiary treatment as is warranted with reference to influent quality and operate

and maintain the same continuously so as to achieve the quality of treated effluent to the following

standards: -
5.5 to 9.0
30 mg/I.

10 mg/|.

50 mg/l
1 mg/l
1 mg/I.
1 mg/|.

(iv) Trade & Sewage Effluent Disposal: The totai treated effluent shall be 100% recycled and reused

for flushing, fire fighting anci cooling, air conditroning pur'pose and remaining shall be utiiized foi'

gar"dening purpose in your premises only. ln no case, effluent shalt find its way into any water body

1) pH
2) BOD 3 daysZ7 Deg. C.

3) Oil & Grease
4) Total Suspended Solids
5) Phosphate as P
o) Residual Chlorine
7) Detergent

Between
Not to exceed
Not to exceeci
Not to exceed
Not to exceed
Not to exceed
Not to exceed

F.a *'fi & ffi e $E h$ T. ffi s- ffi # L-, fl- ffi Y B ffi f€ ffi &F ffiH ffi # L" F3 #da pq ffi

Tel : 240? tl;:fiX 1 ii.4lji .*4:*t:;"

Far: 2402 4fi#S
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I tS{l LS tli :

fJebsite : hitp: :;1t 1p;{lti.Iiia!'r. nit, ;fi
[-r: raii : i'nIrsl] (?r'v*r'ri,i:et

1.

Gonsent to Operate under Section 26 of the Water (Prevention & Control of
Pollution) a ", tgZ* & under Section 21 of the Air (Prevention & Control of
Potlution) Act, {981 and Authorization/Renewal of Authorization under Rule 5 of
the Hazaidous Wastes (Management & Handling) Rules 1989 and Amendment
Rules, 2003. [To be referred as Water Act, Air Act and HW (M&H] Rules
respectivelyl.

coNSENr is herebv ntii)::11".'et 
Hoters Ltd.,

(Phase-l,ll & Part of lll),
CTS No. 7 1 A, 72Bl A, 72BlC, 72N8,
72BlB & 718 Village PasPoli,
Near Chinmayanand Ashram,
SakiVihar Road, Powai, Mumbai

located in the area declared under the provisions of the Water Act, Air act and Authorization under the
provisions of HW(M&H) Rules and amendments thereto subject to the provisions of the Act and the Rules

and the Orders that may be made further and subject to the following terms and conditions:

", 

;:::::::::::ff::is 
granted for a period up to 28 02 2014
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ciirectiy/ Indirectly at any ttme.

Annexure VII



(v) Non-Hazardous Solid Wastes :\-/ 
Sr. No Tvoe of waste
1. Bio-degradable waste

2. Non-biodegradable waste

3. STP sludge

Treatment & Disoosal

comPosting
Sale
use as manure

Quantitv
2.5 TPA
0.24 TPA
O.03 TPA

(vi)otherconditions:Theindustryshallmonitorefftuentquality'"n,,1'',^

Theapplicantshallcgryp.ly,Yit!]tl?;!j.o]]sions.oftheWatel!|revention&ContrololPollution)GessAct,
1977 as amended in iocjg'( to be referreo at c"is Act ) and Rules thereunder:

The daily water consffi#;t th; f"itowing t":?3t'"t is as under:

E

(i)

iiri erio"ning 
.,

rhe apprica.l,l"li"=s":3[',r"0'to.TJ,'3J:,?":T:11[: ::1l'nilH3l"tT::Tlliil IJI'-H3i'f".o1'I3':l
and pay the cess 3s. ;, ----^^r^^ocfarml ndf

coNDrroNS,NDERArR(PREv5*tl9IT-?]::?:":::*h::""JL,l?IJ'l1l;coNDlTloNS UNDER AIR (PREVEN I luN 
JNg 

"t 
control equipments as is warranted

il;;-;;.i'n,rr instau a ;:ry::l::l':"":"*:?i;J'j:f;:ili:,n the same continuousiv 'o 
u'to achieve

ffi ?:9ffi::',:,JJHt*3i!p,if-133iljl1,t!;:iJ""'.i'*,i^i;in 
ti. '"*" 

continuousrv so as to achieve

(i) Dome.stic !--:-^ ^^ar anrirlv ;.. 34g cMD
iiif lJr'"0-wrsyir1ils,-q:olactivitv {' r4Y 

;il6
iiii) rnou.tiialcooling/Boiler cMD

il:'fi:i';'p"rr,tJtt" t" the followins standards :

[ne lever L,,r PvrruLqrlre '- "'- ]' - 
control equipments shalt be provided to timit the air emissions'

A) Control Equipment : The necessary.

B) Conditions for D.G. Set :- coustic enclosure or by treating the room
' 11 Noise from tn"'o-i' S"tshould be controlled by providing an a

'' ,J"rrii"rirv. e. The acoustic enclosure/acoustic treatment of

zi l;;:i:,-.f:lddHi1"*A::X..,,J:;:$3:,H:rfLE?$:,1,."-r.*;==';; iJ ;="ii"e tho- ;;;i;;L; standards'

ihe room snot

whichever i, on n,sn:l.id:. A,,riltioilr""l"*t*tim"ty''l^ i'""i'"l"ti "iiitB(A) 
shall also be provided'

The measurement of insertion ,"* *,ii#x;[';i;l*;;;"ip"i.ir .t'o.s metres from acoustic e1crl;rerroom

unO tn"n average. toise levels from its own sources within the 
^,r ;[" itlli'fl,".$1*;,i::,Uq':,-*-:f:{ii,!:{l,l"J Tiru;; 

"-ni 
+s oern)iffiq;nighiti;" o'v
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(ii)

(iii)
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(iv)

(vi)

:3:

Other Conditions :

1) The applicant should not cause any nuisance in surrounding area.

Z) fne applicant should monitor stack emissions and ambient air quality regularly.

Condition for Kitchen:'
(a) The kitchen shall be provided with exhaust system chimney with oil catcher connected to chimney

through
ducting.

(c) The to'ilet shall be provided with exhaust system connected to chimney through ducting.

i.i fn" air conditionei shall be vibi'ation proof and the noise level shall not exceed 68 dB (A).

iOi fn" exhaust hot air from A.C. shall be attached to Chimney at least 5 mtrs. higher than the nearest

tallest building through ducting and shall discharge into open air in such way that no nuisance is

caused to neighbors.

The industry shall take adequate measures for control of noise levels from its own sources within the

premises so as to maintain ambient air quality standard in.respect of noise to less than 75 dB(A) during day

iime and 70 dB(A) during nighttime. Day time is reckoned in behveen 6 a.m. and 10 p.m. and nighttime is

reckoned between 10 P.m. and 6 a.m'

(vii)

6.

\-
UNDER HMARDOUS WASTE (MANAGEMENT, HANDLING & TMNSBOUNDRY

RULES,2OOS:
of hazardous wastes.foll

7.

8.

CONDITIONS
MOVEMENT)
(i) l'he a nt shall

Whenever due to any accident or other unforeseen act or even, suclr emissioils occur or is apprehended to

occur in excess of siandards laid down, such information shall be forthwith Reported to Board, concerned
police Station, office of Directorate of Health Services, Department of Explosives, lnspectorate of Factories

and Local Body. ln case of failure of pollution control equipments, the prcduction process connected to it

snall be stoPPed.

General Conditions :

1. The applicant shall maintain good house keeping and take adequate measures for control of pollution

from alt sources so as not to cause nuisance to surrounding area/inhabitants.

2. The applicant shall bring minimum 33% of the avarlable^open land under green coverage/ plantation.

fne appticant shall submit a yearly statement !y 30'" Septernber every year on available open plot

area,'number of trees surviving as on 31" March of the year and number of trees planted by

Sepetember end.
3. Soiid Waste - The non-hazardous solid waste arising in the factory premises, sweepings, etc. be

disposed of scientifically so as not to cause a.ny nuisance / pollution. The applicant shall take necessary

peimissions from civic authorities for disposal to dumping ground.

4. The appiicant shall provide for an aiternate electric power source sufficient to operate all pcllution

controi iacilities instalted by the applicant to maintain compliance with the terms and conditicns of the

consent. ln the absence, the appiicant shall stop, reduce or otherwise, control productlon to abide by

terms and conditions of this consent regarding pollution levels.

S. The applicant shall not change or alter'the quantity, quality, the rate of discharge, temperature or the

mode of the effluenUemissions or hazardous wastes or control equipments provided for without

previous written permission of the Board.

6. The applicant shall provide facility for collection of environmental samples and samples of trade and

sewage effluents, air emissions and hazardous waste to the Board staff at the terminal or designated

pointiand shall pay to the Board for the services rendered in tlris behalf.

7. The applicant snatt make an application for renewal of the consent at least 50 days before the

date of expiry to the consent.
The firm shalisubmit to this Lffice, the 30tn day of September every year , the Environrnentai Statement

Report for the financial year ending 3i't March in the prescribedform-V as per the provisions of rule '14

of the Environment (Protecticn) (Second Amendment) Rules, 1992

An inspection book shall be opened and made available to the Board's officers during their visit to the

Spent oil (5.1)

applicant.



11.

Oomestic and industrial effluent treatment plants and air pollution control system. A register showing

consumption of chemicals used for treatment shall be maintained'

Separate drainage system shall be provided for collection of trade and sewage.effluents. Terminal

manholes shall be provided ar the end of the collection system with arrangement for measuring the

flow.
12. No effluent shall be admitted in the pipes/sewers down stream of the terminal manholes. No effluent

shall find its way other than in designed and provided collection system. Neither storm water nor

discharge from oiher premises shall be allowed to mix with the effluents from the factory.

13. The ind-ustry shall ensure that fugitive emissions from the activity are controlled so as to maintain clean

.na safe environment in and around the factory premises.

The applicant shall submit an trrevocable Bank Guarantee of Rs. 10 Lakh valid for 9n.e 
y.e3l in favour

of Regional Officer, MPCB, Mumbai and submit the same at Regional Office, Mumbai within 15 days
p"iini for ensurini not to discharge effluent outside the premises and to 100% recycle treated

effluent.

This is issued pursuant to the decision of Consent Apprisal Committee meeting held on 16.04.2012

of the Board.

This Board reserves the right to amend, revoke or add any conditions in this consent and the same shall

be binding on the APP|icant.

The Hotel authorities shall not carry out expansion of the Hotel without prior permission of the
Board.

10. The applicant shall install a separate meter showing.the consumption of energy for operation of

The capital investment of Phase-l,ll & part of Phase-ll

893.23 Crs.

9.

10.

11.

12.

13.

To,
M/s. Chalet Hotels Ltd., (Phase-l,ll & Part of lll),
CTS No. 71A,72BtA,72BlC,72NB,72BlB & 718 Village Paspoli,

SakiVihar Road, Powai, Mumbai

Copy to:
RO-Mumbai /sRo-Mumbai-lll/ cAo /cess Branch / Master File

Chinmayanand Ashram,

Date Drawn on
31.03.2010 CitiBank
01.10.2011 Citi Bank
30.03.2012 CitiBank

Received Consent fee of - Amount
Rs. 17,50,000/-
Rs. 7,49,180i-
Rs. 9,66,996/-

D.Q.No.
525346
312295
442567

said project Rs. 374.84 Crs. and total C.l.
,i .-1

:t " ..^ 'l-.t .: 
.'i. 'i' *it'tt':i' a"' ? '''j 

'1*.
'._. -.' i-. i "

i(Milind Mhaiskar)
i Member Secretary











































Application for Consent/ Authorisation

Sir,
I/We hereby apply for*

1. Consent to Establish/Operate/Renewal of consent under section 25 and 26 of the Water (Prevention & Control of Pollution) Act, 1974 as
amended.

2. Consent to Establish/Operate/Renewal of consent under Section 21 of the Air (Prevention and Control of Pollution) Act, 1981, as
amended.

3. Authorization/renewal of authorization under Hazardous and Other Wastes (Management and Transboundary Movement) Rules, 2016 in
connection with my/our/existing/proposed/altered/ additional manufacturing/processing activity from the premises as per the details given
below.

Consent Information

 
UAN No: Application submitted on:
MPCB-CONSENT-0000135339 29-03-2022

Industry Information

 
Consent To: IIN No.: Submit to:
Renewal (Normal) SRO - Mumbai IV

 
Type of institution: Industry Type: Category: Scale:
Industry R31 Hotels having overall waste-

water generation @ 100 KLD
and more.

Red L.S.I

Location of
industry/activity/etc:

 
EC Reqd.
No

Whether construction-buildup area is more than 20,000
sq.mtr.(Existing Expansion Unit)

No

General Information

 
1. Name, designation, office address with Telephone/Fax numbers, e-mail of the Applicant Occupier/Industry/Institution / Local Body.

Name Address
Praveen Sharma Renaissance Mumbai Convention Centre Hotel & Lakeside Chalet

Marriott Executive Apartments 2&3B, Near Chinmayanand Ashram,
Powai, Mumbai – 400087. India.

Designation Taluka
Director Of Engineering Mumbai City

Area District
Powai Mumbai Suburban

Telephone Fax



7506946686

Email Pan Number
praveen.k.sharma@marriott.com AAACK0411E

2. (a) Name and location of the industrial unit/premises for which the application is made (Give revenue Survey Number/Plot number
name of Taluka and District, also telephone and fax number)

Industry name
Chalet Hotels Ltd ( Formerly Name Chalet Hotels Pvt. Ltd)

Location of Unit Survey number/Plot Number
Plot NO- 71A 72B/A 72B/C 72A/B 72B/B and 71B,Village Passpoli
Near Chainmayananda Ashram Saki Vihar Road Powai Mumbai
400072

71A 72B/A 72B/C 72A/B 72B/B and 71B

Taluka District
Mumbai Mumbai city

(b) Details of the planning permission obtained from the local body/Town and Country Planning authority/Metropolitan Development
authority/ designated Authority.

Planning permission Planning Authority
Municipal Corporation of Greater Mumbai (MCGM) Government of India, Ministry of Corporate Affairs

Name of the local body under whose jurisdiction the unit is located and Name of the licence issuing authority

Name of Local Body Name of the licence issuing authority
Municipal Corporation of Greater Mumbai (MCGM) Municipal Corporation of Greater Mumbai (MCGM)

3. Names,addresses with Telephone and Fax Number of Managing Director / Managing Partner and officer responsible for matters
connected with pollution control and/or Hazardous waste disposal.

Name of Managing Director Telephone number
Neeraj Kaushik Director Of Engineering 8692083824

Fax number Officer responsible for day to day business
022-6692 7460 Neeraj Kaushik

4. (a.) Are you registered Industrial unit ? Yes

Registration number Date of registration
NA Oct 15, 2007

5. Gross capital investment of the unit without depreciation till the date of application (Cost of building, land, plant and machinery). (To
be supported by an affidavit/undertaking on Rs.20/- stamp paper, annual report or certificate from a Chartered Accountant for proposed
unit(s), give estimated figure)

Gross capital (in Lakh) * Verified * Terms * Consent Fee
45396.41 CA Certificate 1 4539641.00

6. If the site is located near sea-shore/river bank/other water bodies/Highway, Indicate the crow fly distance and the name of the water
body, if any.

Distance From Distance(Km) * Name
SH/NH 4.00 National Highway 3

River 0.00 --NA--

Human Habitation 0.00 --NA--

Religious Place 0.00 --NA--

Historical Place 0.00 --NA--

Creek/Sea 0.21 Creek/Sea

6b. Enter Latitude and Longitude details of site



Latitude Longitude
19.0758 72.5358

7. Does the location satisfy the Requirements Under relevant Central/State Govt. Notification such as Coastal Regulation Zone.
Notification on Ecologically Fragile Area, Industrial Location policy, etc. If so, give details.

Location Approved Industry
Area

Sensitive Area If Yes, Name Of Area Industry Location with
Reference to CRZ

NA No No NA

8. If the site is situated in notified industrial estate,

 Details
(a) Whether effluent collection,
treatment and disposal system has
been provided by the authority.

Yes Sewage Treatment Plant of capacity of 650
CMD with MBBR technology is already
provided.

(b) Will the applicant utilize the
system, if provided.

Yes Sewage Treatment Plant of capacity of 650
CMD with MBBR technology is already
provided.

(c) If not provided, details of proposed
arrangement.

NA

9.

(a) Total plot area (in squear meter) (b) Built up area and (in squear meter) (c) Area available for the use of
treated sewage/ trade effluent for
gardening/irrigation. (in squear meter)

60888.62 38374.79 9134

10. Month and year of commissioning of the Unit.

2000-06-01

11. Number of workers and office staff

Workers staff Hrs. of shift Weekly off
850 150 8 Alternate

12.

(a) Do you have a residential
colony Within the premises
in respect of Which the
present application is Made
?

No NA

(b) If yes, please state population staying
Number of person staying Water consumption Sewage generation Whether is STP provided?

0 0 No

(c) Indicate its location and distance with reference to plant site.
Number of person staying Water consumption
NA 0

13. List of products and by-products Manufactured in tonnes/month, Kl/month or numbers/month with their types i.e.Dyes, drugs etc.
(Give figures corresponding to maximum installed production capacity

Products Name and Quantity

Product
Name

UOM Product
Name

Existing Consented Proposed
Revision

Total Remarks



Hotels &
Restaurants.

Rooms 5 Star Hotel (
Including
Restaurant
Lodging &
Boarding,
Banquent Hall,
Swimming Pool
& Laundry
Activity)

773 773 0 773 NA

Products Name and Quantity

Product Name UOM Quantity Remarks
NA --NA-- 0 NA

14. List of raw materials and process chemicals with annual consumption corresponding to above stated production figures, in
tonnes/month or kl/month or numbers/month.

Name of Raw Material UOM Quantity Hazardous
Waste

Hazardous
Chemicals

Remarks

Foods Kg/Day 300 No No NA

15. Description of process of manufacture for each of the products showing input, output, quality and quantity of solid, liquid and
gaseous wastes, if any from each unit process.

NA

Part B : Waste Water aspects

16. Water consumption for different uses (m3/day)

Purpose Consumption Effluent
Generation

Treatment Remarks Disposal Remarks

Domestic Pourpose 476 333 STP NA Recycle Treated water is
recycled for
cooling and
gardening
purpose.

Water gets Polluted
& Pollutants are
Biodegradable

349 287 Primary +
Tertiary

NA Recycle Treated water is
recycled for
cooling and
gardening
purpose.

Water gets
Polluted,Pollutants
are not
Biodegradable &
Toxic

0 0 --NA-- NA --NA-- NA

Industrial
Cooling,spraying in
mine pits or boiler
feed

280 0 OTHERS NA --NA-- Water required
for cooling is
consumed from
treated recycled
water from STP

Others 216 (Gardening -
Recycled water)

17. Source of water supply, Name of authority granting permission if applicable and quantity permitted.

Source of water supply Name of authority granting permission Qauntity permitted
Municipal Corporation of Greater Mumbai +
Recycled water from STP

Municipal Corporation of Greater Mumbai
(MCGM)

825



18. Quantity of waste water (effluent) generated (m3/day)

Domastic Boiler Blowdown Industrial Cooling water blowdown
333 0 0 0

Process DM Plants/Softening Washing Tail race discharge from
0 0 287 0

* 19. Water budget calculations accounting for difference between water consumption and effluent generated.

0

20. Present treatment of sewage/canteen effluent (Give sizes/capacities of treatment units).

Capacity of STP (m3/day)
650

Treatment unit Size (mxm) Retention time (hr)
Equalization tank 60 1

Aeration Tank 60 10

Secondary Clarifier 18 3.5

21. Present treatment of trade effluent (Give sizes/capacities of treatment units) (A schematic diagram of the treatment scheme with
inlet/outlet characteristics of each unit operation/process is to be provided. Include details of residue Management system (ETP sludges)

Capacity of ETP (m3/day)
0

Treatment unit Size (mxm) Retention time (hr)
NA 0 0

22.

(i) Are sewage and trade effluents mixed together? Yes

If yes, state at which stage-Whether before, intermittently or after treatment. Before treatment.

23. Capacity of treated effluent sump, Guard Pond if any.

Capacity of treated effluent sump (m3) 0

Effluent sump/Guard pond details No NA

If yes, state at which stage-Whether
before, intermittently or after
treatment.

No NA

24. Mode of disposal of treated effluent With respective quantity, m3/day

(i) into stream/river (name of
river)

NA (ii) into creek/estuary (name
of Creek/estuary)

NA

(iii) into sea NA (iv) into drain/sewer (owner
of sewer)

NA

(v) On land for irrigation on
owned land/ase land. Specify
cropped area.

216 CMD for Gardening (vi) Connected to CETP NA



(vii) Quantity of treated
effluent reused/ recycled,
m3/day Provide a location
map of disposal
arrangement indicating the
outler(s) for sampling.
Treated effluent reused /
recycled (m3/day)

496

25. (a) Quality of untreated/treated effluents (Specify pH and concentration of SS, BOD,COD and specific pollutants relevant to the
industry. TDS to be reported for disposal on land or into stream/river.

Untreated Effluent

pH 4.9

SS (mg/l) 150

BOD (mg/l) 120

COD (mg/l) 360

TDS (mg/l) 960

Specific pollutant if
any

Name Value

1 NA 0

Treated Effluent

pH 7.2

SS (mg/l) 8

BOD (mg/l) 16

COD (mg/l) 38

TDS (mg/l) 490

Specific pollutant if
any

Name Value

1 NA 0

(b) Enclose a copy of the latest report of analysis from the laboratory approved by State Board/ Committee/Central Board/Central
Government in the Ministry of Environment expected characteristics of the untreated/treated effluent

NA

26. Fuel consumption

Fuel Type UOM Fuel Consumption TPD/LKD Calorific value
Natural Gas Ton/D 1.35 8600

Ash content Sulphur content Quantity Other (specify)
1 0.01 1 NA

Fuel Type UOM Fuel Consumption TPD/LKD Calorific value
HSD Ltr/Hr 120 9500

Ash content Sulphur content Quantity Other (specify)
1 0.01 1 NA

27. (a) Details of stack (process & fuel stacks: D. G. )

(a) Stack number(s) (b) Stack attached to (c) Capacity (d) Fuel Type
S-1 & S-2 D.G Sets 1500 KVA HSD

(e) Fuel quantiy (Kg/hr.) (f) Material of construction (g) Shape
(round/rectangular)

(h) Height, m (above ground
level)



50 MS Round 7.75 (Above Roof)

(i) Diameter/Size, in meters (j) Gas quantity, Nm3/hr. (k) Gas temperature ℃ (l) Exit gas velocity, m/sec.
0.6 6850 80 5.31

(m) Control equipment
preceding the stack

(n) Nature of pollutants
likely to present in stack
gases such as CI2, Nox, Sox
TPM etc.

(o) Emissions control system
provided

(p) In case of D.G. Set power
generation capacity in KVA

NA TPM.SO2 Stack height as per CPCB
guidelines are provided

1500 Each 2 nos

(a) Stack number(s) (b) Stack attached to (c) Capacity (d) Fuel Type
S3,S4 & S5 Boiler 600 Natural Gas

(e) Fuel quantiy (Kg/hr.) (f) Material of construction (g) Shape
(round/rectangular)

(h) Height, m (above ground
level)

57 MS Round 7.5 ( Above Roof)

(i) Diameter/Size, in meters (j) Gas quantity, Nm3/hr. (k) Gas temperature ℃ (l) Exit gas velocity, m/sec.
0.6 4200 90 5.7

(m) Control equipment
preceding the stack

(n) Nature of pollutants
likely to present in stack
gases such as CI2, Nox, Sox
TPM etc.

(o) Emissions control system
provided

(p) In case of D.G. Set power
generation capacity in KVA

NA TPM, SO2 Stack height as per CPCB
guidelines are provided

0

(a) Stack number(s) (b) Stack attached to (c) Capacity (d) Fuel Type
S-6 Hot Water Generator 6 lac Kcal/hr Natural Gas

(e) Fuel quantiy (Kg/hr.) (f) Material of construction (g) Shape
(round/rectangular)

(h) Height, m (above ground
level)

56 MS Round 17.5 ( Above Roof)

(i) Diameter/Size, in meters (j) Gas quantity, Nm3/hr. (k) Gas temperature ℃ (l) Exit gas velocity, m/sec.
0.6 4000 90 5.7

(m) Control equipment
preceding the stack

(n) Nature of pollutants
likely to present in stack
gases such as CI2, Nox, Sox
TPM etc.

(o) Emissions control system
provided

(p) In case of D.G. Set power
generation capacity in KVA

NA TPM,SO2 Stack height as per CPCB
guidelines are provided

0

27. (B) Whether any release of odoriferous compounds such as Mercaptans, Phorate etc. Are coming out from any storages or process
house.

NA

28. Do you have adequate facility for collection of samples of emissions in the form of port holes, platform, ladder\etc. As per Central
Board Publication “Emission regulations Part-III” ( December, 1985 )

Poart hole No Details Provided

Platform No Details Provided

Ladder No Details Provided

29. Quality of treated flue gas emissions and process emissions. Quantity of treated flue gas emissions
and process emissions.

Sr.
No
.

Stack attached to Parameter Concentration mg/Nm3 flow (Nm3/hr)

1 NA NA 0 0



(Specify concentration of criteria pollutants and industry/process-specific pollutants stack-wise. Enclose
a copy of the latest report of analysis from the laboratory approved by State Board/Central Board/
Central Government in the Ministry of Environment & Forests. For proposed unit furnish expected
characteristics of the emissions..

NA

Part - D: Hazardous Waste aspect

 
30. Information about Hazardous Waste Management as defined in Hazardous Waste (Management & Handling ) Rules, 1989 as
amended in Jan.,2000. Type/Category of Waste as per

Waste (Annually) Schedule I
Cat No Type Qty UOM
5.1 5.1 Used or spent oil 1000 Ltr/A

Max Method of collection Method of reception Method of storage
BY Manual BY MANUAL IN BAGS

Method of transport Method of treatment Method of disposal  
NA NA Used Oil is sold to MPCB

approved recycler.
 

Waste (Annually) Schedule II
31. Details about use of hazardous waste

Name of hazardous
waste/Spent chemical

Quantity used/month Party from whom purchased Party to whom sold

NA 0 NA NA

32.

a. Details about technical capability and equipments available with the applicant to handle the Hazardous Waste
NA

b. Characteristics of hazardous waste(s) Specify concentration of relevant pollutants. Enclose a copy of the latest report
of analysis from the laboratory approved by State Board/Central Board/Central Govt. in the ministry of Environment &
Forests. For proposed units furnish expected characteristics
NA

33.

Copy of format of manifest/record Keeping practiced by the applicant.
NA

34.

Details of self-monitoring (source and environment system)
YES

35.

Are you using any imported hazardous waste. If yes, give details.
NA

36.

Copy of actual user Registration/certificate obtained from State Pollution Control Board/Ministry of Environment &
Forests, Government of India, for use of hazardous waste.
yes



37.

Present treatment of hazardous waste, if any (give type and capacity of treatment units)
NA

38. Quantity of hazardous waste disposal

(i) Within factory
0

(ii) Outside the factory (specify location and enclose copies of agreement.)
0

(iii) Through sale (enclosed documentary proof and copies of agreement.)
0

(iv) Outside state/Union Territory, if yes particulars of (1 & 3 ) above.
0

(v) Other (Specify)
0

Part - E: Additional information

 
39.

a. Do you have any proposals to upgrade the present system for treatment and disposal of effluent/emissions and/or
hazardous waste.
NA

b. If yes, give the details with time- schedule for the implementation and approximate expenditure to be incurred on it.
NA

40.

Capital and recurring (O & M) expenditure on various aspect of environment protection such as effluent, emission,
hazardous waste, solid waste, tree- plantation, monitoring, data acquisition etc. (give figures separately for items
implemented/to be implemented).
24.0 LACS/A

41.

To which of the pollution control equipment, separate meters for recording consumption of electric energy are installed ?
yes

42.

Which of the pollution control items are connected to D.G. Set (captive power source) to ensure their running in the
event of normal power failure
Entire Hotel

43. Nature, quantity and method of disposal of non- hazardous solid waste generated separately from the process of manufacture and waste treatment.
(Give details of area/capacity available in applicant’s land)

Type Quantity UOM Treatment Disposal Other Details
Bio- Degradable Waste 2.5 Ton/Y CWC Used as manure NA

NonBio- Degradable Waste 0.24 Ton/Y 0 Sale to Recycles NA

STP Sludge 0.03 Ton/Y 0 Used as manure NA



44. Hazardous Chemicals – Give details of Chemicals and quantities handled and Stored.

(i) Is the unit a Majot Accident Hazard unit as per Mfg.Storage Import Hazardous Chemicals Rules ?
NA

(ii) Is the unit an isolated storage as defined under the MSIHC Rules ?
NA

(iii) Indicate status of compliance of Rules 5,7,10,11,12,13 and 18 of the MSIHC Rules.
NA

(iv) Has approval of site been obtained from the concerned authority?
NA

(v) Has the unit prepared an off-site Emergency Plan? Is it updated ?
NA

(vi) Has information on imports of Chemicals been provided to the concerned authority?
NA

(vii) Does the unit possess a policy under the PLI Act?
NA

45. Brief details of tree plantation/green belt development within applicant’s premises ( in hectors )

Open Space Availability Plantation Done On Number of Trees Planted
49453 Square meter 26916 Square meter(54 %) 750

46.

Information of schemes for waste Minimization, resource recovery and recycling - implemented and to be implemented,
separately.
NA

47.

(a) The applicant shall indicate whether Industry comes under Public Hearing, if so, the relevant documents such as EIA,
EMP, Risk Analysis etc. shall be submitted, if so, the relevant documents enclosed shall be indicated accordingly.
750

(b) Any other additional information that the applicants desires to give
NA

(c) Whether Environmental Statement submitted ? If submitted, give date of submission.
YES, Submitted

48.

I/We further declare that the information furnished above is correct to the best of my/our knowledge.

49.

I/We hereby submit that in case of any change from what is stated in this application in respect of raw materials,
products, process of manufacture and
treatment and/or disposal of effluent, emission, hazardous wastes etc. In quality and quantity; a fresh application for
Consent/Authorization shall be made and
until the grant of fresh Consent/Authorization no change shall be made.

50.

I/We undertake to furnish any other information within one month of its being called by the Board

Yours faithfully
Signature :
Name : Mr.Neeraj Kaushik



Designation : Director Of Engineering

Additional Information

 
Air Pollution

Sr No. Air Pollution Source Pollutants APCS Provided Remark
1 Boiler (600 Kg X 3 Nos.) So2, TPM Stack height as per CPCB

guidelines
NA

2 DG Set (1500 KVA X 2 Nos.) SO2,SPM Stack height as per CPCB
guidelines

NA

3 Hot Water Generator (6 lac
Kcal /hr. )

SOR,SPM Stack height as per CPCB
guidelines

NA

Separate EM Provided No Other Emission Sources NA

Measures Proposed NA Foul Smell Coming Out No

Air Sampling Facility Details Sampling Port, Platform & Ladder Provided

D.G. Set Details

Description Capacity(KVA) Remarks
DG Set (1500 KVA X 2 Nos.) 3000 2 Nos of DG sets with total capacity of 3000

KVA are provided at site.

Hazardous Waste Generation

Hazardous Waste Quantity UOM Treatment Disposal Other Details
Other Hazardous Waste 0 MT/A 0 Sold to MPCB approved

recycler
AS Actual

5.1 Used or spent oil 1000 Ltr/A 0 Sold to MPCB approved
recycler

NA

CHWTSDF Details

Member of CHWTSDF CHWTSDF Name Remarks

Cess Details

Cess Applicable Cess Paid If Yes, UpTo
No No Jan 1 1900 12:00:00:000AM

Legal Actions

Legal
Action
Taken

Legal Record Of Company Legal Action Details Remarks

No
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MUNICIPAL CORPORATION OF GREATER MUMBAI

(Solid Waste Management Department)

Office of Executive Engineer,

SWM SWM Zonal Office 6,

To (Architect / L.S),

PRAVINA R SURVE

Plot no C, 30, G Block Rd, opp. Small

Industries Development Bank of India, G

Block BKC, Bandra Kurla Complex, Bandra

(E), Mumbai, 400051

CC (Owner),

Chalet Hotels Pvt Ltd. LTD

RAHEJA TOWER, PLOT NO.C-30, BLOCK

''''''''''''''''''''''''''''''''''''''''''''''''''''''''''''''''G'''''''''''''''''''''''''''''''''''''''''''''''''''''''''''''''',

NEXT TO BANK OF BARODA, BANDRA KURLA

COMPLEX, BANDRA(E), MUMBAI-400 051.

Application Number - CE/857/BPES/AS/SWM/4/Amend, dated - 09 Mar 2022

Issued remarks Number  /0/2022/S/ES  Dated 09 Mar 2022.

1. This approval is subject to the orders given by Hon. Supreme Court u/no. in SLP (Civil) No. D23708/2017 dated 15.3.2018. You shall

follow this order of Hon. Supreme  Court and instructions therein.

2. You shall handle & transport Construction & Demolition Waste / Excavation Material to the extent of 100 Brass only to the

designated unloading site Plot Bearing Survey No.14/1/B,14/2, 14/4,14/5, 14/6,15,16,16/B,17/3, 17/4/A,17/4/B,17/5,19/A,19/B,

19/C,19/D,20/1/1,21/1,21/2,21/3,21/4, 21/5,21/6,21/7,21/8,21/9, 21/11/B,22,24,25/1/2,25/2,26/1,26/2,

26/3,26/4,26/5,26/6,26/8,27/1/A,27/2, 27/3/A,27/3/B,28/1/A,28/1/C ,28/1/D,30/1,30/2,30/4,31/A, 39/B,41/1 Ecohomes-Townships

LLP,Village-Ranjnoli,Taluka-Bhivandi,Dist-Thane.(Shabbir Qureshi-9322340359) & validity 19 Dec 2022.

3. You shall transport the C&D waste with proper precautions and employ adequate measures safe guards to dispersal of particles through

the air.

4. You have mentioned designated site for transportation of C&D waste for filling and levelling purpose. The C&D waste shall be

transported and deposited at the designated site only The Landfill site (unloading site) shall be governed by the Construction and

Demolition Waste Management Rules, 2016 and Solid Waste Management Rules, 2016.

5. In the event for any reason whatsoever, the consent given by the Designated Site / Agency is revoked or the time limit for the

designated site has expired or the capacity of unloading site is exhausted. In such case the builder / developer shall forthwith stop the

transportation

activities. The builder / developer shall submit revised Construction and Demolition waste management plan along with required valid

documents for revalidation of existing C&D waste Management Plant.

6. The construction & Demolition Waste shall be transported through your Transport Contractor. The details of the same shall be uploaded

in the system by the applicant at the time of actual transportation.

7. The deployed vehicles shall abide by all the R.T.O. rules and regulations. You shall ensure that the vehicles should be properly covered

with tarpaulin or any other suitable material firmly to avoid any escape / fall of waste on road from moving vehicle. The body and wheels

shall be cleaned and washed thoroughly to avoid spreading of waste on road.

8. The copy of approved Construction and Demolition Management Plan Shall be accompanied with each and every vehicle under this

Approval to Construction & Demolition Waste Management Plan for the site at CTS/CS Number 71/A of village PASPOLI at

ward Ward S.

Subject :-

Reference :- Your application / online submission for C&D Waste Management Plan levelling & filling at designated site dtd. 09 Mar 2022.

With reference to your application/ online submission, the Debris Management Plan submitted by you has been approved as per

"Construction and Demolition Waste Rules 2016" and you are allowed to transport Construction & Demolition/ Excavation Material from

construction site to the unloading site subject to following terms & conditions.
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8. The copy of approved Construction and Demolition Management Plan Shall be accompanied with each and every vehicle under this

approval. The developer shall issue the proper Challan for each and every trip of vehicles and that shall be acknowledged by the agency

of unloading site. The developer shall maintain record of C&D material transported and shall make it available to MCGM and / or

Monitoring Committee whenever required for inspection.

9. The approval is granted presuming that the papers submitted by the applicants / Owners are genuine. For any dispute arising out of

documents submitted by applicant, POA / Occupant / Owner shall be held responsible as prescribed under the law prevailing in force.

10. The approval granted hereto does not absolve the other approval required from the other department of M.C.G.M. OR Govt. authorities.

11. In case of disputes, court matters etc. related to the subject site / land / property, this approval cannot be treated as a valid proof.

12. In case of any breach of condition is brought to the notice of MCGM or Monitoring Committee, Show Cause Notice will be issued and

decision will be taken within one month as expeditiously as possible, which shall be binding on you / land owner.

13. This approval is not a permission for excavation or permission for dumping but this is the only approval under Construction & Demolition

Waste Management Plan for the transportation of Construction & Demolition Waste for unloading at designated unloading site.

14. You / Land owner shall submit valid Bank Guarantee from the bankers approved by the MCGM and the amount applicable as per

attached table. The bank guarantee remains valid till grant of Occupation Certificate (OCC).

15.     The license architect / license engineer shall upload compliance report in respect of Construction & Demolition Waste    Management

          Plan, any breach will entitle the cancellation of building permission and work will be liable to stop immediately.

16.  (A) Project Total Estimated Qty (Brass) :3000

      (B) Obtained NOC(s) Total Qty (Brass): 2600

Note:

1. The above remarks are system generated based on the input data submitted by Architect / Consultant / L.S and if in future it is found

that the data is  incorrect / fraudulent then the remarks deemed to be treated as cancelled and necessary action will be initiated.

2. The above remarks are system generated and does not require any signatures.

3. This C & D approval is issued subject to obtaining valid IOD / CC. Actual transportation shall begin after obtaining valid IOD / CC only.
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GREEN BELT AREA 



Form 4
See rules 6(5),13(8),16(6) and 20(2) of Hazardous and other wastes 2016

FORM FOR FILING ANNUAL RETURNS

[ To be submitted to state pollution control board/pollution control committee by 30th June of every year for the preceeding period April to
march]

Unique Application Number: Submitted On: Industry Type
:

MPCB-HW_ANNUAL_RETURN-0000027190 06-06-2022 Generator

Submitted for Year: 
April 2021 to March 2022

1. Name of the generator/operator of facility Address of the unit/facility
Chalet Hotels Limited 71A 72B/A 72B/C 72A/B 72B/B and 71 B,

Village Passpoli Near Chinmayanand
Ashram, Saki Vihar Road, Powai

1b. Authorization Number Date of issue Date of
validity of
consent

Consent No. - Format1.0/BO/CAC-cell/SRO, Mumbai -III/UAN NO.
0000027046/CR/CAC-1801000439

Jan 10, 2018 May 31, 2022

2. Name of the authorised person Full address of authorised person
Mr. Neeraj Kaushik 71A 72B/A 72B/C 72A/B 72B/B and 71 B,

Village Passpoli Near Chinmayanand
Ashram, Saki Vihar Road, Powai

Telephone Fax Email
02266927450 NA neeraj.kaushik@marriott.com

3.Production during the year (product wise), wherever applicable

Product Type * Product Name * Consented Quantity Actual Quantity UOM
Hotels & Restaurants. 5 Star Hotel (Including Restaurant, lodging & boarding,

Banquet Hall, Swimming Pool &laundry activity)
773.0000 773 Rooms

PART A: To be filled by hazardous waste generators

1. Total Quantity of waste generated category wise

Type of hazardous waste Wate Name Consented Quantity Quantity UOM
5.1 Used or spent oil Used/spent Oil 0.500 0.50 KL/Anum

2. Quantity dispatched category wise.

Type of Waste Quantity of waste UOM Dispatched to Facility Name
5.1 Used or spent oil 0.50 KL/Anum Recycler or Actual user Muenzer Bharat

Private Limited

3. Quantity Utilised in-house,If any

Type of Waste Name of Waste Quantity of Waste UOM
5.1 Used or spent oil Used/spent Oil 0 KL/Anum

4. Quantity in storage at the end of the year

Type of Waste Name of Waste Quantity of Waste UOM
5.1 Used or spent oil Used/spent Oil 0 KL/Anum

Varsha
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5. Quantity disposed in landfills as such and after treatment

Type Quantity UOM
Direct landfilling Na KL/Anum

Landfill after treatment NA KL/Anum

6. Quantity incinerated (if applicable) UOM

NA KL/Anum

PART B: To be filled bt Treatment,storage, and disposal facility operators

 
1.Total Quantity received UOM State Name

NA KL/Anum Maharashtra

2. Quantity in stock at the beginning of the year UOM

NA KL/Anum

3. Quantity treated UOM

NA KL/Anum

4. Quantity disposed in landfills as such and after treatment

Type Quantity UOM
Direct landfilling NA KL/Anum

Landfill after treatment NA KL/Anum

5. Quantity incinerated (if applicable) UOM

NA KL/Anum

6. Quantiry processed other than specified above UOM

NA KL/Anum

7. Quantity in storage at the end of the year. UOM

NA KL/Anum

PART C: To be filled by recyclers or co-processors or other users

1. Quantity of waste received during the year

Waste Name/Category Country Name State Name Quantity of waste received from
domestic sources

Quantity of waste
imported(If any)

Units

NA India Maharashtra NA NA KL/Anum

2. Quantity in stock at the beginning of the year

Waste Name/Category Quantity UOM
NA NA KL/Anum

3. Quantity of waste recycled or co-procesed or used

Name of Waste Type of Waste Quantity UOM
NA NA NA KL/Anum

4. Quantity of products dispatched (wherever applicable)

Name of product Quantity UOM
NA NA KL/Anum

5. Total quantity of waste generated

Waste name/category quantity UOM
NA NA KL/Anum

6. Total quantity of waste disposed

Waste name/category quantity UOM



NA NA KL/Anum

7. Total quantity of waste re-exported (If Applicable)

Waste name/category quantity UOM
NA NA KL/Anum

8. Quantity in storage at the end of the year

Waste name/category quantity UOM
NA NA KL/Anum

9. Quantity disposed in landfills as such and after treatment

Type Quantity UOM
Direct landfilling NA KL/Anum

Landfill after treatment NA KL/Anum

10. Quantity incinerated (if applicable) UOM

NA KL/Anum

Personal Details

Place Date Designation
Mumbai 2022-06-06 Director of Engineering
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RAINWATER HARVESTING TANK PHOTOGRAPH 
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FORM V
(See Rule 14)
Environmental Audit Report for the financial Year ending the 31st March 2022

Unique Application Number Submitted Date
MPCB-ENVIRONMENT_STATEMENT-0000044853 07-09-2022

PART A

Company Information

Company Name Application UAN number
Chalet Hotels . Ltd. MPCB-CONSENT-0000027046

Address
Renaissance Mumbai Convention
Centre Hotel & Lakeside Chalet
Marriott Executive Apartments 2&3B,
Near Chinmayanand Ashram, Powai,
Mumbai – 400087. India.

Plot no Taluka Village
71A 72B/A 72B/C 72A/B 72B/B and
71B

Mumbai Powai

Capital Investment (In lakhs) Scale City
55592.62 L.S.I Mumbai Suburban

Pincode Person Name Designation
400072 Mr. Neeraj Kaushik Director of Engineering

Telephone Number Fax Number Email
7506946686 0 praveen.k.sharma@marriott.com

Region Industry Category Industry Type
SRO-Mumbai III Red R31 Hotels having overall waste- water

generation @ 100 KLD and more.

Last Environmental statement
submitted online

Consent Number Consent Issue Date

yes Consent order NO-Format1.0/BO/CAC-cell/SRO
Mumbai-iii UAN
NO-0000027046/CR/CAC-1801000439

2018-01-10

Consent Valid Upto Establishment Year Date of last environment statement
submitted

2022-05-31 2000 Sep 23 2021 12:00:00:000AM

Industry Category Primary (STC
Code) & Secondary (STC Code)

Product Information
Product Name Consent Quantity Actual Quantity UOM
5 Start Hotel ( Including Restaurant,Lodging & Boarding, Banquet Hall, Swimming Pool &
Laundry Activity

773 773 Nos./Y

By-product Information
By Product Name Consent Quantity Actual Quantity UOM

Varsha
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NA 0 0 Nos./Y

Part-B (Water & Raw Material Consumption)

1) Water Consumption in m3/day
Water Consumption for Consent Quantity in m3/day Actual Quantity in m3/day
Process 179.00 130.00

Cooling 170.00 120.00

Domestic 476.00 320.00

All others 0.00 0.00

Total 825.00 570.00

2) Effluent Generation in CMD / MLD
Particulars Consent Quantity Actual Quantity UOM
Sewage Water 620 320 CMD

2) Product Wise Process Water Consumption (cubic meter of
process water per unit of product)
Name of Products (Production) During the Previous

financial Year
During the current
Financial year

UOM

Domestic & Industrial Purpose 230 235 CMD

3) Raw Material Consumption (Consumption of raw material
per unit of product)
Name of Raw Materials During the Previous

financial Year
During the current
Financial year

UOM

Food Items 950 870 MT/A

4) Fuel Consumption
Fuel Name Consent quantity Actual Quantity UOM
Natural Gas 493 110 Ton/Y

HSD 438000 5750 Ltr/A

Coal 0 195 Kg/Annum

Part-C

Pollution discharged to environment/unit of output (Parameter as specified in the consent issued)
[A] Water
Pollutants Detail Quantity of

Pollutants
discharged (kL/day)

Concentration of Pollutants
discharged(Mg/Lit) Except
PH,Temp,Colour

Percentage of
variation from
prescribed standards
with reasons

Quantity Concentration %variation Standard Reason
BOD 290 10 50 20 Within in Limit

Suspended Solids 310 6 40 10 Within in Limit

COD 308 38 24 50 Within in Limit

Detergents 210 0.1 99 2 Within in Limit

[B] Air (Stack)



Pollutants Detail Quantity of
Pollutants
discharged
(kL/day)

Concentration of
Pollutants
discharged(Mg/NM3)

Percentage of
variation from
prescribed standards
with reasons

Quantity Concentration %variation Standard Reason
SO2 (DG1) 8106 1.05 Within in Limit 24 Kg/day NA

TPM (DG1) 8125 50.4 Within in Limit 150 mg/Nm3 NA

SO2 (DG2) 7952 0.94 Within in Limit 24 Kg/day NA

TPM (DG2) 7965 47.4 Within in Limit 150 mg/Nm3 NA

SO2 ( Hot Water Generator
NO-1)

5429 0 Within in Limit 24 Kg/day NA

TPM ( Hot Water Generator
NO-1)

5389 11.4 Within in Limit 150 mg/Nm3 NA

SO2 ( Hot Water Generator
NO-3)

5980 0 Within in Limit 24 Kg/day NA

TPM( Hot Water Generator
NO-3)

5800 10.3 Within in Limit 150 mg/Nm3 NA

Kitchen (TPM PM10) 5980 43.7 Within in Limit 100 mg/Nm3 NA

Kitchen(TPMPM2.5) 5680 34.8 Within in Limit 60 mg/Nm3 NA

Kitchen(So2) 5700 29.6 Within in Limit 80 mg/Nm3 NA

Kitchen(Nox) 5880 25.5 Within in Limit 80 mg/Nm3 NA

Part-D

HAZARDOUS WASTES
1) From Process
Hazardous Waste Type Total During Previous Financial year Total During Current Financial year UOM
5.1 Used or spent oil 500 500 Ltr/A

2) From Pollution Control Facilities
Hazardous Waste Type Total During Previous Financial year Total During Current Financial year UOM
0 0 0 MT/A

Part-E

SOLID WASTES
1) From Process
Non Hazardous Waste Type Total During Previous Financial year Total During Current Financial year UOM
Bio-degradable Waste ( Wet Waste) 910 980 Ton/Y

Non-Bio-degradable Waste ( Dry Waste) 52 59 Ton/Y

2) From Pollution Control Facilities
Non Hazardous Waste Type Total During Previous Financial year Total During Current Financial year UOM
NA 0 0 Ton/Y

3) Quantity Recycled or Re-utilized within the
unit
Waste Type Total During Previous Financial

year
Total During Current Financial
year

UOM

0 0 0 Ton/Y



Part-F

Please specify the characteristics(in terms of concentration and quantum) of hazardous as well as solid wastes and
indicate disposal practice adopted for both these categories of wastes.

1) Hazardous Waste
Type of Hazardous Waste Generated Qty of Hazardous Waste UOM Concentration of Hazardous Waste
5.1 Used or spent oil 500 Ltr/A NA

Other Hazardous Waste 2.069 MT/A ( E-Waste)

2) Solid Waste
Type of Solid Waste Generated Qty of Solid Waste UOM Concentration of Solid Waste
STP Sludge 24 Kg NA

STP Sludge 24 Kg NA

Part-G

Impact of the pollution Control measures taken on conservation of natural resources and consequently on the cost of
production.

Description Reduction in
Water
Consumption
(M3/day)

Reduction in Fuel
& Solvent
Consumption
(KL/day)

Reduction in
Raw Material
(Kg)

Reduction in
Power
Consumption
(KWH)

Capital
Investment(in
Lacs)

Reduction in
Maintenance(in
Lacs)

NA 0 0 0 0 0 0

Part-H

Additional measures/investment proposal for environmental protection abatement of pollution, prevention of pollution.
[A] Investment made during the period of Environmental
Statement
Detail of measures for Environmental Protection Environmental Protection

Measures
Capital Investment
(Lacks)

Tree planted -160 Nos NA 0

[B] Investment Proposed for next Year
Detail of measures for Environmental Protection Environmental Protection Measures Capital Investment (Lacks)
NA NA 0

Part-I

Any other particulars for improving the quality of the environment.

Particulars
1)We have installed online monitoring of STP parameters for BOD,COD.and TSS 2)We have provided OWC Machine for Biodegradable
Waste 3) We have provided Ozonozation system for swimming pool ,Used cooking oil for Recycling. Electricity from Renewal sources

Name & Designation
Mr. Neeraj Kaushik ( Director of Engineering)

UAN No:
MPCB-ENVIRONMENT_STATEMENT-0000044853

Submitted On:
07-09-2022
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